n_sr ILLUSTRATED PARTS LIST

DP9D / DP13D / DP14D - 40’ / 60"
DRY DURAPLACER
PARTS MANUAL - 2023

820069 Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' 2023-12-15



t ﬂ_ST ILLUSTRATED PARTS LIST

fasT

®

820069 Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' 2023-12-15



n_sr ILLUSTRATED PARTS LIST

Limited Warranty

Fast Ag Solutions warrants to the buyer that the new machinery is free from defects in material
and workmanship.

This warranty is only effective as to any new machinery which has not been altered, changed,
repaired or treated since its delivery to the buyer, other than by Fast Ag Solutions or its authorized
dealers or employees, and does not apply to accessories, attachments, tools or parts, sold or
operated with the new machinery, if they have not been manufactured by Fast Ag Solutions.

Fast Ag Solutions shall only be liable for defects in the materials or workmanship attributable to
faulty material or bad workmanship that can be proved by the buyer, and specifically excludes
liability for repairs arising as a result of normal wear and tear of the new machinery or in any other
manner whatsoever, and without limiting the generality of the foregoing, excludes application or
installation of parts not completed in accordance with this operator’s manual, specifications, or
printed instructions.

Written notice shall be given by registered mail, to the Manufacturer within seven (7) days after
the defect shall have become apparent or the repairs shall have become necessary, addressed
as follows:

Fast Ag Solutions
4130 Commerce Boulevard
Windom, MN 56101
This warranty shall expire one (1) year after the date of delivery of the new machinery.

If these conditions are fulfilled, Fast Ag Solutions shall at its own cost and at its own option either
repair or replace any defective parts provided that the buyer shall be responsible for all expenses
incurred as a result of repairs, labor, parts, transportation or any other work, unless Fast Ag
Solutions has authorized such expenses in advance.

The warranty shall not extend to any repairs, changes, alterations, or replacements made to the
new equipment other than by Fast Ag Solutions or its authorized dealers or employees.

This warranty extends only to the original owner of the new equipment.
Rubber parts (including tires, hoses, grommets) are not warrantied.

This warranty is limited to the terms stated herein and is in lieu of any other warranties whether
express or implied, and without limiting the generality of the foregoing, excluded all warranties,
express or implied or conditions whether statutory or otherwise as to quality and fitness for any
purpose of the new equipment. The Manufacturer disclaims all liability for incidental or
consequential damages.

This Dry DuraPlacer is subject to design changes and Fast Ag Solutions shall not be required to
retrofit or exchange items on previously sold units except at its own option.

Warranty void if not registered.

Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page i



ILLUSTRATED PARTS LIST

FAST
DRY DURAPLACER

Warranty Registration

This form must be filled out by the dealer and signed by both the dealer and the customer at the time of delivery.

Customer Name

Address
City ’State ’ ’Zip ‘
Phone

Dealer Name

Address
City | state | | zZip |

DuraPlacer Model

Serial Number

Delivery Date

Warranty Inspection Report

DEALER INSPECTION REPORT SAFETY

___ All Fasteners Tight __ Safety Chain Installed

__ Wheel Bolts Torqued __ All Guards Installed

__ Hydraulic Hoses and Fittings Free and Tight __ All Safety Signs Installed

__ Fertilizer Hoses and Fittings Free and Tight __ Reflectors, SMV, and Lights Clean
__ Wheel Drive Turns Freely __ Review Operating and

__ lLubricate Machine ___ Safety Instructions

__ Check Tire Pressure

__ Frame and Wings Level

__ Monitors and Controllers Function
__ Wiring Harness Connected

I have thoroughly instructed the buyer on the above-described equipment which review included the Operator’s Manual
content, equipment care, adjustments, safe operation, and applicable warranty policy.

Date
Dealer’s Rep. Signature

The above equipment and Operator’s Manual have been received by me, and | have been thoroughly instructed as to
care, adjustments, safe operation, and applicable warranty policy.

Date
Owner’s Signature

White - Fast Ag Solutions
Yellow - Dealer
Pink — Customer

Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page ii



t n_r ILLUSTRATED PARTS LIST

FAST DP9D / DP13D / DP14D Series DuraPlacer
DURAPLACER SERIAL NUMBER

DATE PURCHASED / /

BIN MANUFACTURER (CIRCLE ONE)

Salford Montag Lynx

NUMBER OF ROW UNITS

TONNAGE (CIRCLE ONE)
9T Single Bin 13T Dual Bin 14T Single Bin

Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page iii



AST

ILLUSTRATED PARTS LIST

General Information

All rights, especially copying and distribution rights are reserved. No part of this publication may
be reproduced in any form or by any means, electronic or mechanical, including photocopying,
without express written permission from Fast Ag Solutions.

Parts information in this manual

represents components installed when product was

manufactured based upon the best available information. Modifications made subsequent to initial
delivery are not included. Always verify the parts and color required when ordering parts.

If you have any questions, please contact your Fast Ag Solutions Parts and Service Department.

Explanation of Parts Lists

The parts list is organized as follows:

Table of Contents

TRAILER & FRAME

TOOLBAR & GAUGE WHEELS

ROW UNITS

ROW UNIT CAB CONTROL

HOPPER DELIVERY SYSTEM

PRODUCT PLUMBING on TOOLBAR

PRODUCT ELECTRICAL COMP.S

HYDRAULICS

FOLD BOX ELECTRICAL

TRAILER AXLES, TIRES, & TRACKS

LIGHTS, DECALS, & TAGS

The parts lists are broken down into sub-assemblies and listed in four (4) columns:
e ITEM - These numbers are found on the illustration associated with the parts list.
o NS - This item is NOT SHOWN, included for reference.
e QTY. - This is the quantity of parts needed in an assembly.
o AR - The quantity of this item is applied AS REQUIRED for the location.
e PART NO. - These are the part numbers associated with the ITEM.
o DESCRIPTION - This is the description of the part.

Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page iv



ILLUSTRATED PARTS LIST

Table of Contents

Section Page
WAIrGNtY REGISTIOTION ....cco.eeeeieiiieetee ettt ettt ettt e et e s ettt e st e s st e s esste s e ssneessnneeeaas ii
Warranty INSPECTION REPOIT .......cconnneeeeeeeeeeeeeeeee ettt ettt e e e e ettt e e e e e sttt e e e e e saatstbeeaseesaasstteeaaeessaansnes ii
GENEIAI INFOIMALION ...ttt ettt et e sttt e e et e e st e st e ebeeebeaeseeeaees iv

TabIE Of CONTENTS ... .ciiiiicciciicciiiciiiiirissssssss s ssss s s s s s s s s s s s s s s s sssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnsnssnnsnsnnnnnss v
TRAILER & FRAIVIE.......cciiiiiiiiiinnneeniiniiissssnssesssisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnsens 1
1ol o PRSP 1
Parts List 35600: HITCN .....cccuiiiieiiiee ettt e e e et e e e et e e e s ba e e e e ataee s ataeeesabbeaeessaeesssaaeeansaeaeenssaeeennsens 2

L Tl e T A T=T N Lo IO 3
Parts List 35846: Trailer FramE, 9-TON .....uciiiiiiiiiiiieee e e eecireee e e e e eeetre e e e e e e e e tabeeeeeeeeesaabaareeeesesenntsseeeeeeesensnsreeeaenann 4

L [Tl e L (=R R R Lo £ J U PRSI 5
Parts List 35000: Trailer Frame, 13-TON ....cciiiiiciiiiieeeeee ettt e e e e eeecrree e e e e e eeataeeeeeeeeseanbaaeeeeeeesassssaeaeeeesensnsreeeaaeann 6

L L1 lT e L A T=T R Lo £ H ST UUUT S 7
Parts List 35700: Trailer FramE, 14-TON .....uiiiiiiiiiriiee e eieiiireee e e eeetr e e e e eeebba e e e e e e eessaabaareeeesessaabaeseeseeesessbaareeeeeesan 8
TOOLBAR & GAUGE WHEELS........ccotiiiiiinnteiiiiiiisisnneeessiisssssssssessssssssssssssesssssssssssnssessssssssssssssssssssssssssssssssssssssssnnsanss 9
01 [oYe) o T > o L= F OSSPSR 9
Parts List 35201: 40" TOOIDAI (BASE) ....uuiiiiiuiieeeiiiieeeitiee e eiteeeeette e e eette e e stbeeeestbeeeeeabaeesasbeeaesstasaeessseesasssaaeansaeaeanns 13

LY [ o) | Yo | SO 16
T N W o3 {0 N o 0 Koo | o - [ PSP 18
Lo TV e L= =T XY= 1 1] < VSR 19
Parts List 34995/34996: Gauge Wheel ASSEMDIY ......cc.ciiiiiiiiiiciiceeeteecece ettt ettt e be e eanas 19

HUD ASSEMDBIY, 5-BOIt Q736 ..o et ee ettt e et e e ettt e e et e e s s sae e e s steaaeaasteasaasteassasseaesnssseasasssenssassenaans 21
Parts List 730003ASSY: Hub Assembly, 5-BOIt Q736.......ccuuuiiieiieeiciiiiiieee et e e e sebrrr e e e e e e s eanaraeee s 22
RV ] (e Lo =3 XY =T 1 ] o) SR 23
Parts List 34865: Strut LINKage ASSEMBIY ... e e e s e e e s apa e 24

1Y LoV o ] W T (o [T XX Y= 1 1] o AU UURRNE 25
Parts List 34752: Manual Holder ASSEMDIY.........uuiiiiii e e s e e e e s rr e e e e e s aaaaaene s 25
ROW UNITS..coeiiiiiiiiiiiinneeeiiiiiisiissseetsiisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsasssssssssssns 26
Strip Freshener Mount, NON-Cab CONLIO| ............uueeeeeeeeeeeeeeeeee ettt e e sttt e e et a e et ee e e s teaesntaaesssseaeesasseaesansees 36
Parts List 35644: Strip Freshener Mount, Non-Cab CONIrol........cccccviiiiiiiieiiiie e e e e e 36
oL L T o o (= 601 | L =T RS 37
Parts List 35651/35648: Front RiPPIe COUIET ........cviieiei ettt ettt et ere e sveeeareesbeeeareeens 37
L g = o1 (o O 1 L =] OO UURRRE 38
Parts List 35045: NULFHENT PrO COUIEE ...uviiiii ittt ettt e ettt e e e e s e st a e e e e e e e s sabaaeaeaaeseensntaeneas 38

2] (o Tol (o Jo T2 YT Ko (TS UUSRRE 39

Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page v



ILLUSTRATED PARTS LIST

Parts List 35221/35472: BIOCKAGE SENSOIS .....ccviiiieiieeitieiteeiteeteeveetteeteesteeteetesaesaeesaeesteebeeaseessesssesseesessseensesneas 39
16-Row Strip Freshener With ROW CIEANEY ...........cccuueeeeeieieeeiiieeesiieeeesit e esiteeessttta e e sttt e ssstaessstsaesssassessssssesssasenaens 40
Parts List 35649: 16-Row Strip Freshener with ROW ClEaNET ......coccviiiiiiiiiiiiiieieiee st sae e 40
16-Row Strip Freshener with Row Cleaner, Cab Control, Ripple, and Shark Berming or Wave Berming.................. 41
Parts List 35645/35694: 16-Row Strip Freshener with Row Cleaner, Cab Control, Ripple, and Shark Berming or
Y AV 2 =T 41T o TP PPPPPPPPPRPPPPPPPRPPRE 41
16-Row Yetter 4000 Nutrient Pro With Dry Fertilizer TUDE............cccueeveeesieeesieesiieesieeesiieesieessitessitessiseesineesisesnaneens 42
Parts List 35473: 16-Row Yetter 4000 Nutrient Pro with Dry Fertilizer TUBE ......ccceviviiiiiiiiiiiiie e 42
24-Row Strip FreShener With ROW CIEGANET ............ccccuueeeeecuiieeeiiieeesiieeeeiieeeesite e ssttaessstteeessataeessassaasssseasssssessssses 43
Parts List 35650: 24-Row Strip Freshener with ROW ClEaNEr ......coocviiiiiiiiiiiiiie ettt e 43
24-Row Strip Freshener with Row Cleaner, Cab Control, Ripple, and Shark Berming or Wave Berming ................. 44
Parts List 35293/35693: 24-Row Strip Freshener with Row Cleaner, Cab Control, Ripple, and Shark Berming or
VLY V= 2 =1 41T o TP PP PPPRPPPPPPPPPIRE 44
24-Row Yetter 4000 NULFIENt PrO With DIY FEItIlIZEr ...........oceecveieeiiieeeeiie e e cteeeecteeeeseaaestaaaeesreaeestsaaessaeas 45
Parts List 35220: 24-Row Yetter 4000 Nutrient Pro with Dry FErtilizer .........cooeeeveieiiiiiee e 45
ROW UNIT CAB CONTROL ....cccuuueereiiiiiiisssnneessssissssssssssssssssssssssssssssssssssssssssssssssssssssssesssssssssssnssssssssssssssnsassssssssssnns 46
ROW FIESNENET SUPPIY ..ottt ettt ettt ettt ettt et e et e e st e st e et e et e e seesnseenaeeeans 46
Parts List 35645: ROW FreShener SUPPIY ....couueiiiiiiieii ettt sttt sttt sttt st e s sbeesanee e 46
Row Freshener SUPPIY HOSES & FIttiNGS.........ccccueeeueeeiueieieeeieeeee ettt ettt ettt ate et e e sateesaeeenaeeeaes 47
Parts List 35293: Row Freshener Supply HOSES & FIttiNGS ....c.ceevieiiiiiiiiiiiie ettt 47
HOPPER DELIVERY SYSTEIM ....cuuuuuiiiiiiiiiiiiineeiniiiisisiissseeisisssssssssesssisssssssssssssssssssssssssessssssssssssssssssssssssssnsassssssssssnns 48
9-TON HOPPEL, SINGIC BiN.........eeveeeeeeeeeeee ettt e ettt e e e e ettt e e e e e s ettt e e e aaeseatatsesaaaesessssssnsaassessnssasesaaansaas 53
Parts List 35950: 9-Ton HOPPEL, SINGIE BiN.cccceeeiiiiieee ettt e e e et rr e e e e e e s bar e e e e e e sennanreneas 54
13-TON HOPPEE, DUGH BiN.....oeeeeeaeeeieee ettt e ettt e e e ettt e e e e e e ettt aaeeeseaatsssaaaaaeaassssssesaaeesssssssnnaasesessinsses 56
Parts List 35292 (35702): 13-Ton HOPPET, DUAI BiN.....ciiiiiieeeiiie et e ettt tee e st e e e eitre e e etaee s sareeeesabaeaeenes 56
14-TON HOPPEE, DUGH Bl ettt e ettt e e et e e ettt e e sttt e s e aste e e sttt e e s sasteasaasteasasseaasnssseasassenssannenanas 57
Parts List 35703: 14-ToON HOPPEr, DUAI BiN ..uciiiiiiiiieiis ettt e st e e e s e e e s aaee e snaeeeesnsaeaennns 60
PRODUCT PLUMBING 0N TOOLBAR .......cccovuttiiiiiiiiiinnteniiississssssesssisssssssssssssssssssssssssessssssssssssssssssssssssssnsssssssssssnns 61
R oLV o 7T o o R 61
Parts List 35474: 16-ROW PIUMDING.......oiiiiiiiieiiieeiciies e cee ettt e e st e e et e e e e ate e e saaeeeesntaeeessteeesnnseeeesssanananns 61
24-ROW PIUMBING .....vvveieeeeeeee ettt ettt e e ettt e e e e e ettt a e e e e e st sseaaaaeeaatstsasaaaaeaassssansaaseeasanssssenaaaaaaas 62
Parts List 35050: 24-ROW PIUMDING.......uuiiiiiiiieiiiiieee ettt e ettt e e e e e e et e e e e e e e st b ae e e e e e e s narbaeeeaeeseennnsrenes 62
PRODUCT ELECTRICAL COIMP.S.......ciiteiiiieniiiieeniiiieneieiisssieiissseimssseimsssstsssssstsssssstsssssstssssssssssssssssssssssssssssssnsssssnns 63
RAVEN HAINESSES & COMPONENLS........vvveeeeeeeiieeiee e eeeeeteeeee e e ettt e e e e e ss et as e e e e eessatstsaaaaeeaasssssenasaesassssssansssesassnsses 63
Parts List: Raven Harnesses & COMPONENTS....cccuuuiiiiiiiieiciirieee e e e sesitteet e e s sesaataeeeeessessanbaneeeessessssssseesesssnssssssenees 64
CONLIOI HAINESS 115-0171-085.......oooueeeiiieieeeiee ettt ettt ettt ettt ate st e e sate et essee s beessessbteenseesbaesnseanate 65
CONLIOl HAINESS 115-0159-856.......ccccueeeiiieieeeiieeite ettt ettt s et e ettt e st e e sate s btesseesbeasstesbtesnstesbeesnseanase 66
CONLIOI HAINESS 115-0171-086.......ccccueeeiiiaiieeiieeiee et esiteestteesitessttesttesabteesstesbtessstesbteesstesbeessessabeesnseesaseesnseanase 67

Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page vi



ILLUSTRATED PARTS LIST

RAVEN RCM RALE CONLIOIIBE ...ttt e e e et s et e e st a e s satte e s sastaassstaaesnstsessansbaassassenaans 68
Parts List 35678: Raven RCM Rate CONLIOIIEN .....coiiiiieiiiiieeeeiiee ettt sttt e e e e e s aae e s saaee e s nabaeesenns 68
GIEENSLAN RALE CONEIONIEN ..ottt ettt ettt e e e ettt s st e e sttt e e e satte e e aastaassttaaesnstsesssnstaassaasenaans 69
Parts List 35679: Greenstar Rate CONTIOIIEr......cuiiiiiiriieiieerie ettt sbe e s e s be e sabeesabeesabeenas 69
Customer SUPPIIEAd RCM/RC2000 .........c..ueeeeeeiieeeieeeiieeeieeeseseesesesseseasesesssssasssesssssasssesssseasssessssessssesssssassssssssssssess 70
Parts List 35741: Customer Supplied RCM/RC2000 ........ccoveeereeiireeeireeireeeireesireesiseesreesseesseessessoseessessssesssseeses 70
CUSLOMET SUPPIIEA JD GIEONSTAN ......veeeeeeeeeeeeeee e ettt e et e e ettt e e e et e e s taeaeeatsesaesatseaeanseaeasseaaasssseasassessasssenanns 71
Parts List 35404/35744: Customer SUPPlied JD GrEENSTAr .......cc.eeeeeriecieeieeie ettt e et teesteebeereeanas 71
HYDRAULICS ... iiiiiiiiitiiiiiieeieiieesieiiensieiisssiettsssiesssssesssnssesssnsssssssssssssnsssssssssssssnsssssasssssssnsssssansssssnssssssnssssssnnssssanne 72
HYAFQUIIC DiGGIGOIM ...ttt ettt ettt s e et e st e e st e st e e st e sabeeeaseeebeeeaee et 72
Hopper Hydraulic HOSE & FithiNgs, 9-TOM.......ccccueeeiueeeiieeieeeieeeiee ettt ettt ite et tee st e eate st eesateesnseenaeeeans 73
Parts List 600134: Hopper Hydraulic Hose & FittiNgs, 9-TON .....c.cueiriiiiiieniieiieeeiee ettt s 73
Hopper Hydraulic HOSe & FIttiNGS, 13-TON..........cccccuveeeeiieieeeiieeeesteeaeeteeeeeaeaesstteaaestssaessssasastsaaasassseseesssssssssssaans 74
Parts List 600126: Hopper Hydraulic Hose & Fittings, 13-TON .....cccccuviiiiiieeeiiieeeeiiee e citee e e seteeeeeeeee e savee e e ebaeaeenes 74
Hopper Hydraulic HOS€ & FittiNGS, 14-TON..........ccccuveeeeeieieeeieeeeesteeeeetetaesaeaesstseaaeetssaessssaeastsssasssssesensssssssssssaaas 75
Parts List 600133: Hopper Hydraulic Hose & Fittings, 14-TON ......ccccviiiiiieeeiiiieeeiieeeeciteeeesteeeeeereeesnveeeesbaeaeenes 76
Y [oTe] | oo ol 6 |« X OO PSPPI PP UPPPPPI 77
Parts List 35581: 40" TOOIDAr CAPS ...eeiuveeruiieriieeniieeiieeeite e st ettt site e st e e st e e site e sabeesaeeesabeesateesabeesaeeesabeesaneesabeesaneesas 77
DOWN PreSSUIE (KiCK) CYIINTEY .........oceeeeteeeeeeeeee et ettt et te ettt e ettt e ettt e et taa et e e eata et aeasaa e teaeaseseassaeassseassesaseanass 78
Parts List 35202 (34997): Down Pressure (Kick) CYlINAEr .......coiiieeieiiiieciec sttt e s e e e sveeeae e 79
Parts List 600125: Down Pressure (Kick) Cylinder Hoses & FIthiNgsS .....cc.eevveriieriieiieiienieeie et 80
DoWnN Pressure COMP FIOW CONIO! ......cocooeeeeeeieeiee ettt e e e ettt et e e e ettt e e e e e sestssseaaaasseasssssanasaseessnsnes 81
Parts List 35202: Down Pressure Comp FIOW CONTIOl.........uviiiiiiiiciiiiiiece et e e e s eaaare e 81
Lift Cylinder & CoUNtErDAIANCE VIAIVE ............c..ueeeeeeeeeeeeeie e eeeee e ettt e et e e ettt e e e e taa e e staaeesisaaeestseseessssaessssnaans 82
Parts List 35202: Lift Cylinder & Counterbalance ValVe .............oo ittt e e vaea e 84
Parts List 600125: Lift Cylinder & Counterbalance Valve, Hoses & Fittings........cccccveviieeiirieeieciee e 84
o] o 8 [Tl [=T gt (oY DY (o L= R 85
Parts List 35202: Fold Cylinder & FIOW DiVIAET ......cccuiiiiiiiieeeciiee ettt e e ree e st e e e ee e e eee e s snaeeeesnnaeeeenns 85
Parts List 600125: Fold Cylinder & Flow Divider HOses & FittingsS........cccveieiiiiiieiiii i svee e 85

T 1o ] Lo =1 SR 86
Parts List 35202 (620105): LAtCh CYlINAEI ....ceeieiiie ettt ettt e et e e tte e e etbe e e e sataeeeeteeeesabeeeeesbanaennns 86
LAtCh CYlINAEI HOSES & FItHINGS ........evvveeeeeeeeeeee e ettt e e e ettt e e e e ettt e e e e e e e tabaeaaaeesasssssaaaaeesesssssenaaaesesssnsnes 86
Parts List 600125: Latch Cylinder HOSes & FIthiNGS ..ccccooiuiiiiiiei et e e eare e e e e naaae s 86
Flip Wing Connection Caps (407 OPTION) .......ccceeeeeeueeeeeeeeeeeeeeeeeeteeeetteeeeettta e e sttt e e e st a e essaaeestssaeeatsaseessssassasssaens 87
Parts List 35581: Flip Wing Connection Caps (40" OPTiON) .eeecviviiieciie sttt e e ee e e s eee e e seae e e 87
FIIP WING CYIINAEL ...veoeeeeeeeeeeeeee ettt ettt ettt ettt s e et e st e et e st e s see s bt e saseasabeesstesbeesseaenss 88
Parts List 35580: FIip WINE CYIINAEN ......cii ettt et e s et e e e ee e e st e e e e s e e e eensneeesnsneeesnsneananns 89
Parts List 600132: Flip Wing Cylinder HOses & FittiNgS ......cccccviiiieiiii et see e etee e s e e e a e 90
RoW Unit Cab CONrol HOSES & FItlINGS ......oveeeveeeeeeiieeeeeteeeteeesttteeeestte e e tte e e sttt e aesatteasssteaesasseaassssssassasseassannenanas 91
Parts List 600128: Row Unit Cab Control HoSes & FIthiNGS.....cccciiieiiiiiiiiiiicciiieeee et 91
e (1o [V L= 0 [ o [T ST 92

Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page vii



ILLUSTRATED PARTS LIST

Parts List 35600: Front TONGUE CYlNTET ... ..iiiiiiie ettt et e e saae e e e s e e e s s atee e sabaeeesnbanesnans 92
ToNGuUeE CYlINAET HOSES & FIthINGS ......oeeeeeeeeeeiieeeeesiiee ettt eeee et e ettt e s sttt e e et e e st e e s aaseeaesstteasssstaessasseeessssessnnaes 93
Parts List 600130: Tongue Cylinder HOSeS & FItEINGS ....ccvuvieiiiiiiiiiiieiieeeiee ettt s 93

L LT3 2] (o Yol OO RRRTRRRRRRNE 94
Parts List 35202: FASSE BIOCK....uuviiiiiiiiitiiiiiiee i ieciirtee e eeeettre e e e st e e e e e sesbbtaeeeeeeeeseasbaareeeeeesesbssseeseeesenssrraeeeas 94

L TXY= o ) Ve [ [V ] ol @ g1 g'e] 3R 95
Parts List 630056: Fasse HYdraulic CONTIOIS........uiiiicieeiiiiieeeeieeeeeiee et e e et e s e e e stae e e e taeesessaeesnseeeenssaeaennns 96

[0 KXY =0 2] (oYl i W = T I 3 [=Tox g ol | W 5 Lo g Tk S 97
Parts List: Fasse BIock 12-Pin EleCtrical HAarN@ss ....ccoooiiiiiiiiiiiiiiiii e, 98
FOLD BOX ELECTRICAL ..ccucveuitenereenerencreencreneeeseressenseressessssssssesssssensesssssssssssssssssessssssnsssassssnsesassesssssansssassssnsesnsssnnne 99
(000 13 o] Lo [ T N 99
[ o T S 0 ol o] e I = T ) 100
(000 o] [0 [>Ty @ oY =T gl [e [ g L2 X OO 101
Parts List: Cab FOIA BOX POWEE HAINESS ..cccciiiiiiiiiiiiee ettt eeeitaee e eeseabae e e e e e e e saabaareeseeeseabasaeeseeesenssaraeneas 101
(00 o] [0 [ 210 @ o l=Tota g Tele | W x [0 14 ¢ 1= F OO OO RN 102
Parts List: Cab FOld BOX El@CEIICal HAIMESS .....ccuvvieiiiie ittt ettt e e e sebaa e e e e e e s eababr e e e e e e senasaaeeeeas 103
Cab Fold Box Electrical Wiring DiGGQIGIM ............ueeeecuieeeeeiiieeeciee e seiieeestteeetaa e s ssteassttaaesessaaessasaaassssseassssseassssees 104
Parts List: Cab Fold Box Electrical Wiring Diagram ......c..coiueereieiieiiiieiieesite sttt ettt ettt sae e saneennee s 104
Cab FOld BOX OPEIALION & PINOUL .........ccccvvieeeiiieeeeiiieeeeieeeetee s ette e e sttt e s e satee e s susteesssaeassasseaesansaeassssesesssssaessnsaees 105
Parts List: Cab Fold BOX Operation & PINOUL ........coouiiiiiiiieiiiieiieesite ettt ettt ettt 106
TRAILER AXLES, TIRES, & TRACKS ......cetttttteenieeerieeeeennseeeerereeansssssessessssnsssssssssssssnnsssssssssssssnssssssssssssnnnsssssssssssnnnnns 107
Y LAY o ol =J SO UT U SSN 107
Parts List 26756: AXIE SPACET 4" .....ccceeiie e ettt e eete e e e ettt eeette e e eebaeeesbbeeeessteeeseabaaeesntbaaeeastaeeeansaaeessbeaaan 107
RiIGIO AXIE fOI SINGIES ...ttt ettt e ettt e et e e ettt e e et e e e et s e e eatseaeeastsaeeaassaaeatsesanasssaseeassnas 108
Parts List 35037: Rigid AXIE fOr SINGIES.......uuiii ittt e et e e et e e e s ba e e e esateeeeeasaeeessreaean 108
Lo 1o BN =3 o] gl o Tol ISR 109
Parts List 35215: Rigid AXIE FOr TraCks ......ccueeiiiiiieiiiee ettt e e ae e e e st e e e ste e e esnneeaesnreeean 109
AJUSEADIE TrACK AXIE, 8O7-1327 ...ttt et e et e e e sttt e e et e e st e e e ssteaesasteassasseaeenastsasnassnaesassenaans 110
Parts List 26742: Adjustable Track AxXIe, 807-132" ......ccoocuiieeiiee e ceeee e cee e see e e ae e e s e e e snreeeesaseeeesnaeeean 111
Hub Assembly, 25K, 10-BOIt QO8I .......ccoeuueeeeeieeeeeeeeeeet e eeetee st te e e sttt e e e aatta e s ssteasssaeaesasstaesassseassassesasssseassassees 112
Parts List 730086: Hub Assembly, 25k, 10-Bolt QI8 .........ooiiiiiiiiiiiieiee ettt e e et e e e e e e aaaae e 112
A8O/BORE0 SINGICS......oveeeeeeeeeeereeeeeeeeeeiteeeteeetteeeteeetteeeseeeseeetseeeasesassestsseetseenasseetssaesssesaseesabsenasaseassasasessseenases 113
Parts List 26749: 480/80R50 SINGIES ......ccviiireeereeiireeeteeecteeeteeeeaeeeteeesreeetreestbeeetseesaseessseessseessseesrseessseesnreenarens 113
B8O /B5RA2 SINGICS......oveeeeeeeeeeeereeeeeeeeeeeteeeteeetteeeteeeteeette e e sseetss e e tssestse e s aaseatse e et eeatb e e e b s e aar e e e beentr e e e e e nareeenaeaares 114
Parts List 35684/35685: 580/85RA2 SINGIES.....ccuiiiiierieeiieeeire st eeteesreesreesreestseesaeestseesaeessseesraeensseesaseenaseas 114
0102 Loy D Lo KR 115
Parts List 26750/26877: 380/90RA6 DUAIS.......cuueeeeeeeeeeeeeeeeeeteeeeeettee e eeteeeeeteeeeeeaaeeeeeaaeeeeteeeeensteeeeensneeesnnreeeas 115
20102 B L Lo KR 116
Parts List 26751/26878: 380/90RS54 DUAIS.......cvueeeeereeeeeteeeeeeteeeeeetteeeeeteeeeeteeeeeeareeeeeaeeeeeteeesensaeeeeeseeessenreeean 116
R 00 T (LYo [ ol U 117

Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page viii



ILLUSTRATED PARTS LIST

Parts List 700212: 18" CamMSO TraCKS.....ciiiiuieiiriieeieiietesiiteeesiteeesite e e stte e s sebee e s s sateeessaaaeeessbeeeesnsteeessasneessnsseeean 117
Bl 0 |0 K I o Tol PR 118
Parts List 700211: 25” CamMSO TraCKS.....ciiiouieiiiiieeeiiiitesitteeesiteeesite e e siee e s st e e s s sateeeseabaeesssbeeeesstaeessasneeesnnseeean 118
LIGHTS, DECALS, & TAGS ....ieeiiiirineeeriinisissssssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 119
RY e [ Lo [o o [ D =Toe | LRSS 119
Parts List 35746: StaNdard DECAIS .........eiiiiiiee ettt ettt e et e et e e e st e e e et te e e s aaaaeesnbaee e e ntaeeeennaeeeeareaean 120
Frame LIGRTING & MAIKING ..........eeeeueeeeeeeeeeeeee et e ettt e e ettt e ettt e e e ettt e e et e e sasaeaataeaeeasssaaesasasaeasseseesssssansasaees 121
Parts List 35038: Frame Lighting & IMarking ........cooueeiiiiiiiiiiieiieee ettt et st 122
o) o Tl D L=Tole | KOO UUPNt 123
Parts List 35315, 35580, 35702, 35703: TOOIDAr DECAIS......eeiieiiieciiiieeee ettt e 124
Slow-Moving-VeRicle Sign ASSEMBIY ...........coouee ettt ettt ettt ettt naee e 125
Parts List 90SASMVWOSIS: Slow-Moving-Vehicle Sign ASSemMDbBIY .......cooueiiiiiiiiiiiieieet e 125

RY o L=T=0e [0 =ol | OSSPSRt 126
[ T N W Y o Y=Y Il D Tor- | USRS 126

Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page ix



t n_sr ILLUSTRATED PARTS LIST

TRAILER & FRAME
Hitch

TRAILER & FRAME Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 1



t n_r ILLUSTRATED PARTS LIST

Parts List 35600: Hitch

ITEM  PART NO. QTY. | DESCRIPTION
1 760 2 ZERK, GREASE 1/4-28 45~
2 761 2 ZERK, 90~, 1/4-28 STRAIGHT PIPE THREAD
3 15277 8 WASHER, STAINLESS STEEL
4 15558 2 BRACKET, HOSE
5 15566 2 SPACER, HOSE BRACKET
6 15829 1 WASHER PLATE, SAFETY CHAIN
7 15835 1 BUSHING, SAFETY CHAIN SPACER
8 35036 4 PIN, LIFTARM PIVOT WLDMNT
9 35346 1 WELDMENT, LIFTARM
10 35348 1 LIFT ARM WLDMT, UPPER
1 35353 1 PIN
12 35420 1 HITCH MOUNT
13 35614 1 WELDMENT, HYDRAULIC HITCH
14 596118M 1 BOLT, HH 5/16-18X2-1/2 GR5 MAGNI
15 596158M 4 BOLT, HH 1/2X4 GR5 MAGNI
16 596201M 1 BOLT, HEX 1-8X3-1/2 GR5 MAGNI
17 596208M 3 BOLT, HH 1-8X6-3/4 GR5 MAGNI
18 506234M 4 NUT, HEX NYLOCK 1-8 MAGNI
19 596236M 1 NUT, CENTERLOCK, 5/16-18 MAGNI
20 596239 4 NUT, 1/2-13 CENTERLOCK ZP
21 596250M 2 LOCKWASHER, 3/8 MAGNI
22 596635M 2 BOLT, HH 3/8-16 x 1-1/4 MAGNI
23 600130 1 HOSE KIT, HYD HITCH
24 610153 1 VALVE, MANUAL SHUT OFF
25 620099 1 CYLINDER 4 X 20" 1.75" ROD 3000PS|
26 790082 1 HITCH CAT 5 BLACK ARTICULATING
27 790083 1 SAFETY CHAIN, 80,000 LB
28 800287 2 DECAL, GREASE PIVOT POINTS

TRAILER & FRAME Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 2



t n_r ILLUSTRATED PARTS LIST

Trailer Frame, 9-Ton

TRAILER & FRAME Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 3



t n_r ILLUSTRATED PARTS LIST

Parts List 35846: Trailer Frame, 9-Ton

ITEM \ PART NO. QTY. | DESCRIPTION
1 759 12 ZERK, 1/4-28 STRAIGHT PIPE THREAD
2 15277 8 WASHER, STAINLESS STEEL
3 23385 2 PIN WLDMT, MAIN LIFT
4 28166 > WLDMNT, RED CYLINDER STOP (see also Lift Cylinder
& Counterbalance Valve, 620091)
5 28915 2 PIN WLDMT, ROD END MAIN LIFT
6 35036 4 PIN, LIFTARM PIVOT WLDMNT
7 35039 3 PLATE, CENTER HOSE SUPPORT
8 35040 8 PLATE, HOSE SUPPORT
9 35346 2 WELDMENT, LIFTARM
10 35399 2 WLDMNT, DP UPPER LIFTARM
11 35847 1 WLDMNT, 9 TON MONTAG TRLR
12 540021 8 CLAMP, 4 1/8 - 7"
13 590205 2 CYLINDER STOP, 3/4"
14 590206 2 CYLINDER STOP, 1"
15 590207 2 CYLINDER STOP, 1-1/4"
16 590208 2 CYLINDER STOP, 1-1/2"
17 596158M 4 BOLT, HH 1/2 X 4 GR5 MAGNI
18 596237M 6 NUT, CENTERLOCK 3/8-16 MAGNI
19 596239M 4 NUT, CENTERLOCK, 1/2-13 MAGNI
20 596592M 6 BOLT, CARRIAGE 3/8-16 X 1 MAGNI
21 596603M 20 BOLT, FLANGE 3/4"-10 X 2.5" GR. 8 MAGNI
22 596744M 4 BUSHING, MACHINE, 1-1/4 x 14 GA MAGNI
23 596746M 4 SPRING PIN 5X50mm MAGNI
24 596775M 20 NUT, HEX FLANGE 3/4-10 GR8 MAGNI
25 720001 2 SNAP PIN, 5/16
26 800287 2 DECAL, GREASE PIVOT POINTS

TRAILER & FRAME Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 4



n_sr ILLUSTRATED PARTS LIST

]

Trailer Frame, 13-Ton

TRAILER & FRAME Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 5



fast

Parts List 35000: Trailer Frame, 13-Ton

ILLUSTRATED PARTS LIST

ITEM \ PART NO. QTY. | DESCRIPTION

1 759 12 ZERK, 1/4-28 STRAIGHT PIPE THREAD

2 15277 8 WASHER, STAINLESS STEEL

3 35346 2 WELDMENT, LIFTARM

4 35399 2 WLDMNT, DP UPPER LIFTARM

5 23385 2 PIN WLDMT, MAIN LIFT

6 28166 2 WLDMNT, RED CYLINDER STOP

7 28915 2 PIN WLDMT, ROD END MAIN LIFT

8 35001 1 WLDMNT, 12 TON DRY FRAME

9 35036 4 PIN, LIFTARM PIVOT WLDMNT (see also Lift Cylinder &
Counterbalance Valve, 620091

10 590205 2 CYLINDER STOP, 3/4"

11 590206 2 CYLINDER STOP, 1"

12 590207 2 CYLINDER STOP, 1-1/4"

13 590208 2 CYLINDER STOP, 1-1/2"

14 596158M 4 BOLT, HH 1/2X4 GR5 MAGNI

15 596186M 8 BOLT, HH 3/4-10 FT X 3 GR8 MAGNI

16 596213M 1 NUT, HEX 3/8-16 MAGNI

17 596239M 4 NUT, CENTERLOCK, 1/2-13 MAGNI

18 596250M 1 LOCKWASHER, 3/8 MAGNI

19 596259M 8 WASHER, FLAT 3/4 MAGNI

20 596592M 7 BOLT, CARRIAGE 3/8-16 X 1 MAGNI

21 596603M 16 BOLT, FLANGE 3/4"-10 X 2.5" GR. 8 MAGNI

22 596744M 4 BUSHING, MACHINE, 1-1/4 x 14 GA MAGNI

23 596746M 4 SPRING PIN 5X50mm MAGNI

24 596775M 24 NUT, HEX FLANGE 3/4-10 GR8 MAGNI

25 720001 2 SNAP PIN, 5/16

26 800287 2 DECAL, GREASE PIVOT POINTS

27 35040 8 PLATE, HOSE SUPPORT

28 540021 8 CLAMP, 4 1/8 - 7"

29 596237M 6 NUT, CENTERLOCK 3/8-16 MAGNI

30 35039 3 PLATE, CENTER HOSE SUPPORT

TRAILER & FRAME

Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 6




ILLUSTRATED PARTS LIST

AST

Trailer Frame, 14-Ton

Page 7

Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60'

TRAILER & FRAME



fast

ILLUSTRATED PARTS LIST

Parts List 35700: Trailer Frame, 14-Ton

ITEM PART NO. QTY. DESCRIPTION
1 759 12 "ZERK, 1/4-28 STRAIGHT PIPE THREAD"
2 15277 8 WASHER, STAINLESS STEEL
3 23385 PIN WLDMT, MAIN LIFT
4 28166 WLDMNT, RED CYLINDER STOP
5 28915 5 PIN_ WLDMT, ROD END MAIN LIFT (see also Lift
Cylinder & Counterbalance Valve, 620091)
6 35036 4 PIN, LIFTARM PIVOT WLDMNT
7 35039 3 PLATE, CENTER HOSE SUPPORT
8 35040 8 PLATE, HOSE SUPPORT
9 35346 2 WELDMENT, LIFTARM
10 35399 2 WLDMNT, DP UPPER LIFTARM
11 35701 1 WLDMNT, 12 TON DRY FRAME
12 540021 8 CLAMP, 4 1/8 - 7"
13 590205 2 CYLINDER STOP, 3/4"
14 590206 2 CYLINDER STOP, 1"
15 590207 2 CYLINDER STOP, 1-1/4"
16 590208 2 CYLINDER STOP, 1-1/2"
17 596158M 4 BOLT, HH 1/2X4 GR5 MAGNI
18 596237M 6 NUT, CENTERLOCK 3/8-16 MAGNI
19 596239M 4 NUT, CENTERLOCK, 1/2-13 MAGNI
20 596592M 6 BOLT, CARRIAGE 3/8-16 X 1 MAGNI
21 596744M 4 "BUSHING, MACHINE, 1-1/4 x 14 GA MAGNI"
22 596746M 4 SPRING PIN 5X50mm MAGNI
23 720001 2 SNAP PIN, 5/16
24 800287 2 DECAL, GREASE PIVOT POINTS

TRAILER & FRAME

Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60'

Page 8




t n_r ILLUSTRATED PARTS LIST

TOOLBAR & GAUGE WHEELS
40’ Toolbar (Base)

LIFT ARM PIVOT PIN

TOOLBAR & GAUGE WHEELS Dry DuraPlacer9/13/ 14 ton - 40"/ 60' Page 9



tﬂ_r ILLUSTRATED PARTS LIST

40’ Toolbar (Base) (cont.)

=
HINGE CYLINDER PIN

| — —

&)

STRUT MOUNT

TOOLBAR & GAUGE WHEELS Dry DuraPlacer 9/13 /14 ton - 40' / 60' Page 10



tﬂ_sr ILLUSTRATED PARTS LIST

40’ Toolbar (Base) (cont.)

~ - —

DETAILD

Ri0y=- (6

DETAILC

TOOLBAR & GAUGE WHEELS Dry DuraPlacer 9/13 /14 ton - 40' / 60' Page 11



tﬂ_r ILLUSTRATED PARTS LIST

40’ Toolbar (Base) (cont.)

DETAILB

MAIN LIFT CYL
CONNECTION ~©o |

TOOLBAR & GAUGE WHEELS Dry DuraPlacer 9/13 /14 ton - 40' / 60' Page 12



fast

Parts List 35201: 40’ Toolbar (Base

ILLUSTRATED PARTS LIST

ITEM ‘ PART NO. QTY. \ DESCRIPTION
1 15277 22 WASHER, STAINLESS STEEL
2 34752 1 ASSY, MANUAL HOLDER
3 34767 2 PIN, MAIN PIVOT
4 34769 2 WLDMNT, WING PIVOT PIN
5 34770 2 BUSHING, PIN COLLAR
6 34771 2 PIN, HINGE CYL WELDMENT
7 34780 2 WLDMNT, FLEX HINGE
8 34786 12 PLATE, KICK CYL SHIM
9 34821 1 WLDMNT, LH TOP CYL MNT
10 34822 1 WLDMNT, RH CYL TOP MNT
11 34840 2 WLDMNT, MAIN WING
12 34860 2 WLDMNT, STRUT MOUNT
13 34865 2 ASSY, STRUT LINKAGE
14 34980 1 ASSY, LH TRANSPORT LATCH
15 34985 1 ASSY, RH TRANSPORT LOCK
16 34989 1 PLATE, FIELD LATCH
17 34990 1 SPACER, LATCH
18 34991 1 PIN, LATCH WLDMNT
19 34995 1 ASSY, RH GAUGE WHL
20 34996 1 ASSY, LH GAUGE WHEEL
21 35023 6 POLY PAD, SMALL TONGUE
22 35036 4 PIN, LIFTARM PIVOT WLDMNT (see also 62009 in Parts

List 35202: Lift Cylinder & Counterbalance Valve)

23 35202 1 él%?vYDE/ﬁjSelrE GBQ)I\(I)EL)E)R HYDS (see also Fold Cylinder &
24 35353 1 PIN
25 35577 3 POLY PAD, LARGE TONGUE
26 35590 1 WELDMENT, REAR TONGUE
27 35617 1 PARKING STAND WELDMENT
28 35620 1 TONGUE WELDMENT
29 35635 1 WLDMNT, POLY TOP ANCHR
30 35638 1 PIN, PARKING STAND
31 35660 1 WLDMNT, TOP POLY CRADLE

TOOLBAR & GAUGE WHEELS Dry DuraPlacer 9/13/ 14 ton - 40"/ 60' Page 13




t n_r ILLUSTRATED PARTS LIST

ITEM  PART NO. QTY. | DESCRIPTION
32 35672 2 | SHIM, TOP POLY SLIDE
33 530291 2 | BUSHING, 1-1/4"1.D. x 1" LG
34 590017 1 PIN, HAIR CLIP, 1/8 X 3-1/8" ZP
35 590065 2 | BUMPER PAD, WING REST
36 590183 2 | BOLT, 1-1/4" X 5" MACHINED
37 590450 2 | POLY PAD, REST RUB
38 590581 12 | RIVET, POUND IN, 1/4 X 7/16
39 590819M 1 LYNCH PIN, 5/16 X 1-3/4 MAGNI
40 596105M 2 | BOLT, HH 1/4-20X2-1/2 GR5 MAGNI
41 596118M 1 BOLT, HH 5/16-18X2-1/2 GR5 MAGNI
42 596129M 4 | BOLT, HH 3/8-16X1-1/2 GR5 MAGNI
43 596131M 2 | BOLT, HH 3/8-16X2-1/2 GR5 MAGNI
44 596132M 2 | BOLT, HH 3/8-16 X 3 GR5 MAGNI
45 596133M 2 | BOLT, HH 3/8 X 3-1/2 GR5 MAGNI
46 596157M 2 | BOLT, HH 1/2X3-1/2 GR5 MAGNI
47 596158M 4 | BOLT, HH 1/2X4 GR5 MAGNI
48 596187M 2 | BOLT, HH 3/4-10X3-1/2 GR5 MAGNI
49 596189M 2 | BOLT, HH 3/4-10 X 4 X 1 GR5 MAGNI
50 596236M 1 NUT, CENTERLOCK, 5/16-18 MAGNI
51 596237M 2 | NUT, CENTERLOCK 3/8-16 MAGNI
52 596239M 6 | NUT, CENTERLOCK, 1/2-13 MAGNI
53 596241M 2 | NUT, CENTERLOCK 3/4-10 MAGNI
54 596258M 4 | WASHER, FLAT 3/8 MAGNI
55 596276M 2 | WASHER, FLAT 1" MAGNI
56 596593M 2 | BOLT, HH G8 1-1/2-6 X 9 MAGNI
57 596603M 32 | BOLT, FLANGE 3/4"-10 X 2.5" GR. 8 MAGNI
58 596604M 4 | BOLT, HH G8 1-1/2-6 X 6 MAGNI
59 596724M 2 | NUT, CENTERLOCK, 1-1/4" MAGNI
60 596767M 2 | NUT, HEX FLANGE 1/4-20 MAGNI
61 596769M 8 | NUT, HEX FLANGE 3/8-16 MAGNI
62 596774M 6 | U-BOLT, 3/4 X 7 X 7 G5 MAGNI
63 596775M 46 | NUT, HEX FLANGE 3/4-10 GR8 MAGNI
64 596811M 4 | WASHER, FLAT 1-1/2 MAGNI

TOOLBAR & GAUGE WHEELS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 14



t n_r ILLUSTRATED PARTS LIST

ITEM  PART NO. QTY. | DESCRIPTION
65 596813M 4 | NUT, HEX 1-1/2-6 GR8 MAGNI
66 630071 HARNESS, 10' EXT-DEUTSCH 16P

67 800098 DECAL, WARNING-HYDRAULIC FLUID

68 800099 DECAL, WARNING-CHARGE WITH OIL

69 800101 DECAL, CAUTION-AG CHEMICAL

70 800103 DECAL, DANGER-RUNOVER

71 800104 DECAL, WARNING-DO NOT SPEED

73 800112 DECAL, DANGER, ELECTRIC LINES

74 800287 DECAL, GREASE PIVOT POINTS

75 800338 DECAL, FAST PATENTS

1
1
1
1
1
1
72 800105 4 DECAL, WARNING-STAND CLEAR
1
6
1
1

76 800368 DECAL, HOSE KEY EXTENDED

TOOLBAR & GAUGE WHEELS Dry DuraPlacer 9/13/ 14 ton - 40"/ 60' Page 15



tﬂ_r ILLUSTRATED PARTS LIST

60’ Toolbar

DETAIL A

TOOLBAR & GAUGE WHEELS Dry DuraPlacer 9/13 /14 ton - 40' / 60' Page 16



tﬂ_r ILLUSTRATED PARTS LIST

60’ Toolbar (cont.)

TOOLBAR & GAUGE WHEELS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 17



fast

Parts List 35580: 60’ Toolbar

ILLUSTRATED PARTS LIST

ITEM \ PART NO. QTY. | DESCRIPTION
1 759 8 ZERK, 1/4-28 STRAIGHT PIPE THREAD
2 17063 2 PIN, MAIN WING
3 34764 2 PIN, CYLINDER
4 34765 2 PIN, FLIP LINKAGE
5 34766 2 PIN, FLIP HINGE
6 34790 2 WLDMT, INNER LINKAGE
7 34794 2 WLDMT, OUTER FLIP LINKAGE
8 34830 2 WLDMT, FLIP WING
9 34995 1 ASSY, RH GAUGE WHL
10 34996 1 ASSY, LH GAUGE WHEEL
11 35407 2 PLATE, CYLINDER ANTI ROTATE
12 530291 4 BUSHING, 1-1/4"1.D. x 1" LG
13 540021 2 CLAMP, 4 1/8 - 7"
14 596118M 2 BOLT, HH 5/16-18X2-1/2 GR5 MAGNI
15 596156M 4 BOLT, HH 1/2 X 3 GR5 MAGNI
16 596158M 2 BOLT, HH 1/2X4 GR5 MAGNI
17 596237M 2 NUT, CENTERLOCK 3/8-16 MAGNI
18 596239M 6 NUT, CENTERLOCK, 1/2-13 MAGNI
19 600132 1 HOSE KIT, DURAPLACER 60FT OPTN
20 610013 1 ADAPTER, -8MJIC X -8MORB
21 610083 1 ADAPTER, -8MORB X -8FJX
22 610097 1 ADAPTER, -8MJIC X -8MORB90
23 620027 2 CYLINDER, 4.5"X22.5 & 1.81 STROKE (see also Flip
Wing Cylinder)
24 630041 1 MANIFOLD, HYDRAULIC DOWN PRESSURE
25 790052 1 PRESSURE GAUGE, 3000 PSI
26 800106 4 DECAL, DANGER-STAND CLEAR
27 800287 4 DECAL, GREASE PIVOT POINTS

TOOLBAR & GAUGE WHEELS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60'

Page 18



n_sr ILLUSTRATED PARTS LIST

5

Gauge Wheel Assembly

Parts List 34995/34996: Gauge Wheel Assembl

1 19061 1 PIN, GAUGE WHEEL MOUNT

5 34981 1 WLDMNT, LH GAUGE WHL MNT
34984 WLDMNT, RH GAUGE WHL MNT

3 34994 1 WLDMNT, GAUGE WHL MNT

4 590017 1 PIN, HAIR CLIP, 1/8 X 3-1/8" ZP

5 596217M 4 NUT, HEX 3/4-10 G5 MAGNI

6 596254M 4 LOCKWASHER, 3/4 MAGNI

7 596777M 2 U-BOLT, 3/4 X9 X 7 G5 MAGNI

8 700023 1 TIRE, 20.5 X 8 X 10", YELLOW

9 730003ASSY 1 HUB COMPLETE (736) 5 BOLT ASSY

TOOLBAR & GAUGE WHEELS Dry DuraPlacer 9/13/ 14 ton - 40"/ 60' Page 19



ﬂ_sr ILLUSTRATED PARTS LIST

fasT

®

TOOLBAR & GAUGE WHEELS Dry DuraPlacer 9/13/ 14 ton - 40"/ 60' Page 20



n_sr ILLUSTRATED PARTS LIST

Hub Assembly, 5-Bolt Q736

TOOLBAR & GAUGE WHEELS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 21



n_sr ILLUSTRATED PARTS LIST

Parts List 730003ASSY: Hub Assembly, 5-Bolt Q736

1 730003 1 Q736 HUB ASSEMBLY (ITEMS 1-7)
2 1724 5 WHEEL STUD BOLT, 913576
2 1725 5 WHEEL LUG NUT, 912919

3 1716 1 SEAL QDS 906296

4 1710 1 INNER CUP (LM67010)

4 1712 1 INNER CONE (LM67048)

5 730034 1 HUB WASHER

6 730035 1 CASTLE NUT N669

7 1711 1 OUTER CUP (LM11910)

7 1713 1 OUTER CONE (LM11949)

8 1714 1 HUB CAP QDS 909931

TOOLBAR & GAUGE WHEELS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 22



t n_r ILLUSTRATED PARTS LIST

Strut Linkage Assembly

a—_— T —

s N

I// {?_14}‘———‘
==

TOOLBAR & GAUGE WHEELS Dry DuraPlacer 9/13 /14 ton - 40' / 60' Page 23



n_sr ILLUSTRATED PARTS LIST

Parts List 34865: Strut Linkage Assembl

1 34857 1 WLDMNT, STRUT END

2 34863 1 WLDMNT, STRUT ADJUST

3 34864 1 WLDMNT, STRUT PIVOT

4 34870 1 WLDMNT, STRUT BASE

5 34873 10 PLATE, HOSE SUPPORT

6 596138M 10 BOLT, HH 3/8-16X6 GR5 MAGNI

7 596217M 4 NUT, HEX 3/4-10 G5 MAGNI

8 596769M 10 NUT, HEX FLANGE 3/8-16 MAGNI

9 596813M 3 NUT, HEX 1-1/2-6 GR8 MAGNI

10 596814M 4 BOLT, HEX FLANGE 3/4-10 X 2 GR 8 MAGNI

TOOLBAR & GAUGE WHEELS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 24



n_sr ILLUSTRATED PARTS LIST

Manual Holder Assembly

Parts List 34752: Manual Holder Assembl

1 34753 1 WLDMNT, MANUAL HOLDER

2 596101M 5 BOLT, HH 1/4-20X3/4 GR5 MAGNI
3 596256M 5 WASHER, FLAT 1/4 USS MAGNI
4 596767M 5 NUT, HEX FLANGE 1/4-20 MAGNI
5 740018 1 LIGHT HARNESS HOLDER

6 750048 1 MANUAL HOLDER

TOOLBAR & GAUGE WHEELS Dry DuraPlacer 9/13/ 14 ton - 40"/ 60' Page 25



t n_r ILLUSTRATED PARTS LIST

ROW UNITS

See Yetter 2984-150A Strip Freshener Manual

cer

FARIVI EGQGUIPIVIENT

2984-150A
STRIP FRESHENER™

OPERATOR MANUAL
PARTS IDENTIFICATION
2565-963 REV D 12/2022

YETTER MANUFACTURING CO.
FOUNDED 1930

Colchester, IL 62326-0358

Toll free: 800/447-5777
309/776-3222 (Fax)
Website: www yettarco.com
E-mail: jnfo@vatierco.com

GLERMINATE UNIFORMITY 4 = ' :

ROW UNITS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 26


https://www.yetterco.com/media-library/documents/PRODUCT-RESOURCES/MANUALS-AND-INSTRUCTIONS/2984-150A_Strip_Freshener_Manual_Rev_D.pdf

tﬂ_r ILLUSTRATED PARTS LIST

PARTS IDENTIFICATION
2984-150A-R

DO NOT OVERTIGHTEN. CHECK LINKAGE —
FOR FREEDOM OF MOVEMENT AFTER TIGHTENING. ‘f

G £ /

7 \\31 /"/'3\2 (16 ) /
/f ™ \32'./ /7/. l’l'» \_/ / v'/l
\‘ \ \ lc | ~ ,l‘

TORQUE 2 NUTS TO—
210425 FT-LBS

MANUFACTURED 11/2014-05/2022

ROW UNITS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 27



ILLUSTRATED PARTS LIST

PARTS IDENTIFICATION
2984-150A-R
ITEM PART NO. DESCRIPTION aty

1 1310-323 FLANG MOUNT BEARING 2
2 2502-232 ¥B-16 X 1 12 HHCS GR 5 Z¥D 1
3 2502-266 THME-14 X 112 HHCS GR 5 ZP 4
4 2502-384 5/B-11 ¥ 5.5 HHCS GRS ZP 1
5 2502-391 5/8-11 X 2HHCS GRS ZP 10
B 2502-508 3M-10 ¥ 5-1/2 HHCS GRSZYD 3
7 2520-258 V8-16HEX FLANGE LCK NUT ZP 1
8 2520-267 THE-14 LCK HX NT ZP 4
5 2520-452 5/8-11 HEX NUT GR 8 ZP B
10 2520-459 5/8-11 LOCK HEX NUT, GR B, ZP 2
11 2520-464 5/8-11 WHIZLOCK HEX NUT, GR 2, ZP 2
12 2520-476 5/8-11 HEX FLANGE NUT 1
13 2520-515 4-10 LOCK HEX NUT, GR A, ZP 3
14 2525-451 5/8 MED. LOCKWASHER ZF. ]
15 2526-451 518 STD FLATWASHER 7P 2
16 2526-504 34 SAE FLATWASHER, ZP 2
17 2531-125 144 X 1-34 COTTER PIN ZP 2
18 2565058 YET FRM EQUI DE 3-7THEX10-516 2
19 2565-162 YETTER DECAL 2
20 2570-448 120 BOWTIE LOCKING COTTER ZP 1
21 2966-140-ST SHARKTOOTH ASSY RH,T" D-BOLT 1
22 2966-141-ST SHARKTOOTH ASSY LH,3° D-BOLT 1
23 2984-143 RIPPLE BLADE ASSEMBLY 1
24 2984-234 WHEEL MOUNT WA 1
25 2984-235 BASKET MOUNT WA, 1
26 2984-236 FACEPLATE WA, 1
27 2984-237 ROLLING BASKET WA 1
28 2984-320 PIN, SKID ADJUSTMENT ZYD 1
29 2984-401 REAR PIVOT BUSHING FLT LMK ZYD 2
30 2084-432 BODY PLATE 2
Y| 2984442 FERTILIZER MOUNT BRACKET 1
a2 2084443 INJ. MOUNT SPACER 1
33 2084454 DOWNSTOP PIN, ZP 1
¥ 2084455 BEARING BORE ADAPTER, ZP 1
35 3000-149 PARALLEL ARM ASSEMBLY 09

36 3000-408 INNER BUSHING MAY LINKAGE ZYD. 2

ROW UNITS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 28



tﬂ_r ILLUSTRATED PARTS LIST

PARTS IDENTIFICATION
2984-150A-ST

DO NOT OVERTIGHTEN. CHECK LINKAGE FOR —
FREEDOM OF MOVEMENT AFTER TIGHTENING |

- N
\

(21 ) (20 )

(% )
[19 | \_/
\ / ,/'

TORQUE 2NUTS TO 210425 FTBS. —/

MANUFACTURED 11/2014-05/2022

ROW UNITS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 29



ILLUSTRATED PARTS LIST

PARTS IDENTIFICATION
2984-150A-ST

ITEM PART NO. DESCRIPTION aTty
1 1310-333 FLANG MOUNT BEARING 2
2 2502-232 3816 X 1 Y2 HHCS GR 5 ZVD 1
a 28502-268 T18-14 X 1-12 HHCS GR 8 2P 4
“ 2602-384 GH8-11 X 5.5 HHCS GRA ZP 1
] 2502-381 E8-11 X2HHCS GRE ZP 10
a 2502-508 3410 X 5-112 HHCS GREZYD 3
7 2505-337 1/72-13 X 1 14 CARBLT G&ZF 4
a8 2515-662 13" WHEEL COVER. BLACK 2z
=] 2820-258 8- 1AHEX, FLANGE LCK NUT ZP 1
10 2520-267 THE-14 LCK HX NT 2P 4
i1 2520-352 1/2-13 HEX NUT ZP 4
12 2820452 -1 HEX NUT GR 8 2P a
13 2520-450 £/8-11 LOCK HEX NUT. GR B. ZP 2
14 2520-464 5811 WHIZLOCK HEX NUT, GR 2, ZP P
15 2520476 5/8-11 HEX FLAMNGE NUT 1
18 2520-515 3410 LOCK HEX NUT. GR AL ZP a
17 26256-362 112 MED LOCKWASHER ZP L]
18 2525-451 58 MED. LOCKWASHER IP 8
19 2528451 5@ STD FLATWASHER 77 2

20 26268-504 34 SAE FLATWASHER. ZP 2
21 2531-125 14 X 1-34 COTTER PiN ZP 2
22 2585058 YET FRM EQUI DE 3-7/18X10-518 -]
23 2585-162 YETTER DECAL 2

25704348 120 BOWTIE LOCKING COTTER ZP 1
25 2020-352 13 SHARK TOOTH WHEEL 1
26 2986-140-5T SHARKTOOTH ASSY.RH,3” DBOLT 1
27 2866-141-5T SHARKTOOTH ASSY LH.3" D-BOLY 1
28 2o84-152 HUB ASSEMBLY 1
29 ZOB4-2344 WHEEL MOUNT W.A 1
30 2084-2325 BASKET MOUNT WA 1
<3 | 2084-234 FACEPLATE W.A 1
a3z 2084-237 ROLLING BASKET WA, 1
33 2084-320 PiN, SKID ADJUSTMENT ZvD 1
24 2o84-4201 REAR PINOT BUSHING FLT LNK.ZYD 2
as 2084432 BODY FLATE 2
38 2pE4-342 FERTILIZER MOUNT BRACKET 1
ar 2084243 IKJ. MOUNT SPACER 1
3a ud =1 B R DOWNSTOFR PIN, ZF 1
ag 2084455 BEARING BORE ADAPTER, ZP 1
40 3000-140 PARALLEL ARM ASSEMELY T8 1
41 A000-408 INMNER BUSHING MAV LINKAGE IvD. 2

MANUFACTURED 11/2014-05/2022

ROW UNITS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 30



tﬂ_r ILLUSTRATED PARTS LIST

PARTS IDENTIFICATION
2966-141-ST
| )

| l| t'
. ~/
TORQUE BOLT TO 25 /S FT.LBS - ]\% l

ITEM | PART NO. DESCRIPTION QT
1 2502-220 |[5/16-18 X 3/4 HHFS GRS5 ZP 8
2 2515-562 | 13" WHEEL COVER, BLACK 2
3 2571-286 | SHARKTOOTH WHEEL, 8 BOLT 1
4 2965-500 |HUB ASSEMBLY, 1.406 SPINDLE 1
ROW UNITS

Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 31



/.5

]

ILLUSTRATED PARTS LIST

PARTS IDENTIFICATION
2966-140-ST

\—DRIENTM'IDH OF WHEEL

DETERMINES RH ASSEMBLY

ROW UNITS

Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60'

ITEM | PART NO. DESCRIPTION QrY
1 2502-220 5/16-18 X 3/4 HHFS GRS ZP 8
2 2515-562 | 13" WHEEL COVER, BLACK 2
3 2571-286 SHARKTOOTH WHEEL, 8 BOLT 1
4 2965-500 |HUB ASSEMBLY, 1.406 SPINDLE 1
Page 32



fast

ILLUSTRATED PARTS LIST

PARTS IDENTIFICATION
2984-145

PART

NO.

DESCRIPTION

aTy

FEAT D

£a4

| /2-13 ¥ -1/2 HHCS GRS 7P

e

~

all&-18 % 3I/4CARBOLT G5 ZP

cael-203 5/16-18 LOCK HEX NUT, GR A, ZP B

£aea=-33¢ | /2 MED LOCKWASHER ZI 2
5 5Z26-407 9/161D X% 1-3/4 OO X |/4MBZP ¢
& 2363~ | G YETTER DECAL, I-|/2 X 4-1/2 g
i cal0-T18 FLANGED BEARING ASSEMBLY, 7/8" HEX D 2
) 2940-63 HEX SHAFT I
8 eIB84-23! BASKET MOUNT W.A I
| P 984-25 ROLLING BASKET W.A |

ROW UNITS

MANUFACTURED 07/2022-PRESENT

Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60'

Page 33



tﬂ_r ILLUSTRATED PARTS LIST

PARTS IDENTIFICATION
2984-152

ITEM | PART NI DESCRIPTILN QIY
1 2570-575 BEARING, MARKER DISC 2
2 2984-456 BEARING SPACER 1
3 2984-457 STRIP FRESHENER HUB, MACHINED 1
ROW UNITS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60'

Page 34



AST

]

ILLUSTRATED PARTS LIST

PARTS IDENTIFICATION

3000-149

NOTE: TORQUE TO 275 FT. LBS.

15 2 |2502-404 [3/4-10 X 4 HHCS GR 5 ZYD
14 2 |2984-—305 | SPACER, SPRING ANCHOR
13 2 |2526-504 | 3/4 SAE FLATWASHER
12 4 |2520-515 | 3/4-10 LOCK HEX NUT ZP
1 2 |2984—304 | SPRING ANCHOR TAB
10 1 |3000-148 | LOWER PARALLEL ARM ASSEMBLY
4 |2528-367 | PTFE BSHG 1.4190DX1.263IDX1.25
9 2 |2550-754 |1 5/80D X .262 WIRE EXT SPRING
8 1 3000—-147 | UPPER PARALLEL ARM ASSEMBLY
4 |2528-367 | PTFE BSHG 1.4190DX1.263IDX1.25
7 1 2555—174 | UPPER SPRING BAR CASTING
6 1 |2570-448 [1/8 BOWTIE LOCKING COTTER ZYD
5 1 2965—305 | PIN, FURROWING ATTACHMENT ZYD
4 2 |3000-408 | INNER BUSHING, MAVERICK LINKAGE, ZYD
3 1 2502-509 [ 3/4—10 X 7 HHCS GR. 5 ZYD
2 1 2502—510 | 3/4—-10 X 6 HHCS GR. 5 ZYD
1 1 3000-409 CLAMP BRACKET (MACHINED)
DET QTY PART NO. DESCRIPTION
ROW UNITS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60'

Page 35



l n_r ILLUSTRATED PARTS LIST

Strip Freshener Mount, Non-Cab Control

Parts List 35644: Strip Freshener Mount, Non-Cab Control

ITEM  PART NO. QTY. | DESCRIPTION
1 35392 1 STRIP FRESHNER BACKING
2 35394 1 PLATE, STRIP FRESHNER BACKING
3 596477M 4 BOLT, HH 5/8 X 9 GR5 MAGNI
4 506742M 6 NUT, TOP LOCK FLANGE 5/8-11 MAGNI

ROW UNITS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 36



n_sr ILLUSTRATED PARTS LIST

5

Front Ripple Coulter

Parts List 35651/35648: Front Ripple Coulter
ITEM  PART NO. QTY. | DESCRIPTION

1 790101 AR OPTN, SF RIPPLE COULTER

ROW UNITS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 37



n_sr ILLUSTRATED PARTS LIST

Nutrient Pro Coulter

Parts List 35045: Nutrient Pro Coulter

ITEM  PART NO. QTY. | DESCRIPTION
1 35032 1 PLATE, NUTRIENT PRO SHANK
2 35033 2 PLATE, NUTRIENT PRO MOUNT
3 540016 1 CLAMP, SS 1.500 #24
4 540017 1 CLAMP, HOSE, 2.00 #32, SS
5 540019 1 CLAMP, HOSE 3" SS #48
6 500446 2 U-BOLT, 9X7, 5/8"-11 GR. 8
7 596240M 6 NUT, CENTERLOCK, 5/8-11 MAGNI
8 596253M 6 LOCKWASHER 5/8 MAGNI
9 596831M 2 58-11X2" GR8 FLANGE HEAD BOLT
10 750096 1 NUTRIENT PRO COULTER
11 750099 1 NUTRIENT PRO, CLOSING SYS LH

ROW UNITS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 38



t ﬂ_r ILLUSTRATED PARTS LIST

Blockage Sensors

Parts List 35221/35472: Blockage Sensors
ITEM \ PART NO. QTY. | DESCRIPTION
1 560092 AR SENSOR, ROW BLOCKAGE

ROW UNITS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 39



t n_r ILLUSTRATED PARTS LIST

16-Row Strip Freshener with Row Cleaner

DETAIL A
Parts List 35649: 16-Row Strip Freshener with Row Cleaner
1 35644 16 ASSY, NON-CC MOUNT
2 790098 16 STRIP FRESHENER, NON-CC
3 790100 16 OPTN, 2967 ROW CLEANERS

ROW UNITS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 40



l n_r ILLUSTRATED PARTS LIST

16-Row Strip Freshener with Row Cleaner, Cab Control, Ripple, and
Shark Berming or Wave Berming

DETAIL A

Parts List 35645/35694: 16-Row Strip Freshener with Row Cleaner,

Cab Control, Ripple, and Shark Berming or Wave Berming

790087 16 OPTN, STRIP FRESH WITH CC & SHARK BERM
1 790110 16 OPTN, STRIP FRESH WITH CC & SHALL BERM
2 790088 16 OPTN, 2984-090 AIR ROW CLNR
3 790092 1 STRIP FRESHENER CC CNTRL KIT
4 790094 1 AIR COMPRESSOR KIT, HYD
5 790095 1 HOSE KIT, DP STRIP FRESHENERS
6 790097 1 FRESHENER 16 ROW AIR PLUMB KIT

ROW UNITS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 41



n_sr ILLUSTRATED PARTS LIST

16-Row Yetter 4000 Nutrient Pro with Dry Fertilizer Tube

16 ROW PRODUCT PLUMBING
MOMTAG QUTLET

LEFT ROW 1
RO 2
RO 3
RO 4
ROW &
ROW &
ROW 7
RO &
RO 9

RCw 10
RCWw 11
ROwW 12
ROW 13
RO 14
RO 15
RIGHT ROW 18

oIZ|R|—|@mMo(FEam|I|-|r ||

Parts List 35473: 16-Row Yetter 4000 Nutrient Pro with Dry Fertilizer
Tube

ITEM  PART NO. QTY. | DESCRIPTION
1 35045 8 NUTRIENT PRO COULTER
2 35044 8 NUTRIENT PRO COULTER
3 35474 1 ASSY, DRY PRODUCT PLUMBING
4 540017 32 | CLAMP, HOSE, 2.00 #32, SS
5 540016 32 | CLAMP, SS 1.500 #24
6 540019 32 | CLAMP, HOSE 3" SS #48
7 540020 16 | CLAMP, 3-1/2" SS

ROW UNITS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 42



t n_r ILLUSTRATED PARTS LIST

24-Row Strip Freshener with Row Cleaner

DETAIL A
Parts List 35650: 24-Row Strip Freshener with Row Cleaner
1 35644 24 ASSY, NON-CC MOUNT
2 790098 24 STRIP FRESHENER, NON-CC
3 790100 24 OPTN, 2967 ROW CLEANERS

ROW UNITS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 43



t n_r ILLUSTRATED PARTS LIST

24-Row Strip Freshener with Row Cleaner, Cab Control, Ripple, and
Shark Berming or Wave Berming

DETAIL A

Parts List 35293/35693: 24-Row Strip Freshener with Row Cleaner,

Cab Control, Ripple, and Shark Berming or Wave Berming

790087 24 OPTN, STRIP FRESH WITH CC & SHARK BERM
1 790110 24 OPTN, STRIP FRESH WITH CC & SHALL BERM
2 790088 24 OPTN, 2984-090 AIR ROW CLNR
3 790092 1 STRIP FRESHENER CC CNTRL KIT
4 790093 1 FRESHENER 24 ROW AIR PLUMB KIT
5 790094 1 AIR COMPRESSOR KIT, HYD
6 790095 1 HOSE KIT, DP STRIP FRESHENERS

ROW UNITS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 44



t n_sr ILLUSTRATED PARTS LIST

24-Row Yetter 4000 Nutrient Pro with Dry Fertilizer

— p ==
JI | ) r’- / f l::—_l .;-:1{1: o
ok __._;_ ! ! 8 [ [

30" TYP
uy o uwy
— —
o
2| |5
= |5
o
g E:q:::-hD:D.Z_l—.ILLquL,JLLL;:—EECICI'm:Ag
—
al |5
Gl |2
=
=)
S EBEEEEEHEEEEEE EEEEEEEREREE
o HE R EHEHEBEE EBEEHEEEE
o SIRI22BE 8 & alalclc|lola|lalalalalalala|a|a
Ellae|o | e | o) o] oo | | | | o
= k -
S| | |8 g
e @
™

Parts List 35220: 24-Row Yetter 4000 Nutrient Pro with Dry Fertilizer

1 35045 12 NUTRIENT PRO COULTER

2 35044 12 NUTRIENT PRO COULTER

3 35050 1 ASSY, DRY PRODUCT PLUMBING
4 540017 48 CLAMP, HOSE, 2.00 #32, SS

5 540016 48 CLAMP, SS 1.500 #24

6 540019 48 CLAMP, HOSE 3" SS #48

7 540020 24 CLAMP, 3-1/2" SS

ROW UNITS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 45



t n_r ILLUSTRATED PARTS LIST

ROW UNIT CAB CONTROL

Row Freshener Supply

Parts List 35645: Row Freshener Suppl

4 790094 1 AIR COMPRESSOR KIT, HYD
5 790095 1 HOSE KIT, DP STRIP FRESHENERS
NS 790097 1 FRESHENER 16 ROW AIR PLUMB KIT

ROW UNIT CAB CONTROL Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 46



tﬂ_r ILLUSTRATED PARTS LIST

Row Freshener Supply Hoses & Fittings

Parts List 35293: Row Freshener Supply Hoses & Fittings

NS 790093 1 FRESHENER 24 ROW AIR PLUMB KIT
5 790094 1 AIR COMPRESSOR KIT, HYD
6 790095 1 HOSE KIT, DP STRIP FRESHENERS

ROW UNIT CAB CONTROL Dry DuraPlacer 9/13/ 14 ton - 40' / 60' Page 47



ﬂ_sr ILLUSTRATED PARTS LIST

]

HOPPER DELIVERY SYSTEM

See the manuals below for available part lists. Some pages from the indicated documents have
been copied here for convenience.

e 9 Ton: https://www.montagmfg.com/wp-
content/uploads/support/P003167 Gen | Series Operations Manual.pdf
e 13 Ton: https://www.montagmfg.com/wp-
content/uploads/support/P003162 Gen |l _Series Operations Manual.pdf

MONTAG MANUFACTURING, INC.
3816 461ST AVE
EMMETSBURG, IA 50536

HOPPER DELIVERY SYSTEM Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 48


https://www.montagmfg.com/wp-content/uploads/support/P003167_Gen_I_Series_Operations_Manual.pdf
https://www.montagmfg.com/wp-content/uploads/support/P003167_Gen_I_Series_Operations_Manual.pdf
https://www.montagmfg.com/wp-content/uploads/support/P003162_Gen_II_Series_Operations_Manual.pdf
https://www.montagmfg.com/wp-content/uploads/support/P003162_Gen_II_Series_Operations_Manual.pdf

tﬂ_r ILLUSTRATED PARTS LIST

D
| T — s——1
‘;—"“ FAN AFK?\
A

| O O b

SECTION P TR & O o =
(YELLOW) < oy etz == » . N SECTION
1 o - (YELLOW)

SECTION | \ ;
(BLUE) SECTION

ENCODER GATE SENSOR
2 (BROWN) 1 (GRAY)

- SR - o ]

- =

s % o A ¥ oL SECTION
(PURPLE) ; R L e o : P T (PURPLE)

SECTION

\ (_?IH;'\NU;-V —

HOPPER DELIVERY SYSTEM Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 49



ILLUSTRATED PARTS LIST

AST

.

ENSOR
T

I~ {

ESSURE S
AND OUTLE

FAN PR

Page 50

HOPPER DELIVERY SYSTEM Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60'



tﬂ_sr ILLUSTRATED PARTS LIST

SECTION WK 28 e |4 28— Y a2
(YELLOW) g v s T ANGRAD B, SECTION
k : R, &‘*}‘.;. ' d (YELLOW)
SECTION
(BLUE)

§ GATE SENSOR
1 (GRAY)

GATE SENSORJ ENCODE DIGISTAR
2 (BROWN) 2 ( : ) JCONNECTION

SECTION Y e . W ) 8 SECTION
(PURPLE) P o XS HiE AR 7 o e (PURPLE)

SECTION -—mwr Il I = i SECTION
(ORANGE) ' : * &l (ORANGE)

HOPPER DELIVERY SYSTEM Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 51



ﬂ_sr ILLUSTRATED PARTS LIST

]

6.4 2108 HARNESS CONNECTION

CASE DRAIN
ALARM

ENCODER

DIGISTAR ISO
CONNECTION

HOPPER DELIVERY SYSTEM Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 52



n_sr ILLUSTRATED PARTS LIST

9-Ton Hopper, Single Bin

DETAIL B

DETAILC

Page 53

HOPPER DELIVERY SYSTEM Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60'



n_sr ILLUSTRATED PARTS LIST

Parts List 35950: 9-Ton Hopper, Single Bin

1 35846 1 ASSY, 9 TON MONTAG

2 35923 4 PLATE, HOSE GUIDE

3 35928 16 PLATE, AIR RELEASE

4 510079 360 FT | HOSE, 2.5" KANALITE U (100 UCLRD)
5 540016 16 CLAMP, SS 1.500 #24

6 540019 48 CLAMP, HOSE 3" SS #48

7 540089 16 CLAMP, 12 1/4 - 21 1/6

8 596775M 6 NUT, HEX FLANGE 3/4-10 GR8 MAGNI
9 596814M 6 BOLT, HEX FLANGE 3/4-10 X 2 GR8 MAGNI
10 600134 1 HOSE KIT, 9 TON MONTAG

11 790113 1 MONTAG, 9 TON GEN 1, 16 ROW

12 790115 16 AIR RELEASE, 2.5" X 1.5"

13 790116 32 FT | HOSE, 1.5" AIR PVC WHITE

HOPPER DELIVERY SYSTEM Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 54



ﬂ_sr ILLUSTRATED PARTS LIST

fasT

®

HOPPER DELIVERY SYSTEM Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 55



t ﬂ_r ILLUSTRATED PARTS LIST

13-Ton Hopper, Dual Bin

Parts List 35292 (35702): 13-Ton Hopper, Dual Bin

ITEM ‘ PART NO. QTY. | DESCRIPTION
1 600126 1 HOSE KIT, 13 TON DRY BOX
2 700084 1 lg/IOO;lTAG 13 TON DUAL BIN 24 ROW 4 SECTION DRY

HOPPER DELIVERY SYSTEM Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 56



ﬂ_sr ILLUSTRATED PARTS LIST

]

14-Ton Hopper, Dual Bin

HOPPER DELIVERY SYSTEM Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 57



ILLUSTRATED PARTS LIST

AST

14-Ton Hopper, Dual Bin (cont.)

<
=
<
-
w
(=]

DETAIL B

Page 58

HOPPER DELIVERY SYSTEM Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60'



t n_r ILLUSTRATED PARTS LIST

14-Ton Hopper, Dual Bin (cont.)

HOPPER DELIVERY SYSTEM Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 59



t n_r ILLUSTRATED PARTS LIST

Parts List 35703: 14-Ton Hopper, Dual Bin

ITEM  PART NO. QTY. | DESCRIPTION
1 26908 2 WLDMNT, REAR LIGHT ARM
2 27902 2 WLDMNT, LIGHT MOUNT
3 35201 1 ASSY, BASE TOOLBAR
4 35315 1 ASSY, LIGHTING AND MARKING
5 35580 1 ASSY, 60FT TOOLBAR OPTION
6 35700 1 ASSY, 14 TON DRY BASE LYNX
7 35770 24 | DIFFUSER WELDMENT
8 35786 24 | BRACKET, DIFFUSER SUPPORT
9 35790 3 SPLITTER SUPPORT WELDMENT
10 35838 1 WLMDNT, SMV MOUNT
11 35842 2 PLATE, HOSE SUPPORT
12 35843 1 WLDMNT, OUT SPLIT MNT
13 510081 1 HOSE, 2" CLEAR WHITE HELIX
14 510083 1 HOSE, 2.5" CLEAR WHITE HELIX
15 510085 1 HOSE, 3" BLACK PVC
16 540018 48 | CLAMP, 2-3/4" SS
17 540019 48 | CLAMP, HOSE 3" SS #48
18 596115M 48 | BOLT, HH 5/16-18X1 GR5 MAGNI
19 596128M 24 | BOLT, HH 3/8-16 X 1 GR5 MAGNI
20 596153M 24 | BOLT, HH 1/2-13X1-1/2 GR5 MAGNI
21 596172M 4 BOLT, HH 5/8-11X1-3/4 GR5 MAGNI
22 596237M 24 | NUT, CENTERLOCK 3/8-16 MAGNI
23 596239M 24 | NUT, CENTERLOCK, 1/2-13 MAGNI
24 596260M 48 | WASHER, FLAT 1/2 MAGNI
25 596742M 4 NUT, TOP LOCK FLANGE 5/8-11 MAGNI
26 596768M 48 | NUT, HEX FLANGE 5/16-18 MAGNI
27 596769M 4 NUT, HEX FLANGE 3/8-16 MAGNI
28 596775M 12 | NUT, HEX FLANGE 3/4-10 GR8 MAGNI
29 596777M 4 U-BOLT, 3/4 X 9 X 7 G5 MAGNI
30 596801M 4 BOLT, HH 3/8-16 X 1-3/4 MAGNI
31 596815M 4 BOLT, HEX FLANGE 3/4-10 X 4 GR8 MAGNI
32 600133 1 HOSE KIT, LYNX 14 TON DRY BOX
33 610013 1 ADAPTER, -8MJIC X -8MORB
34 790111 1 LYNX DYNASTY BOX, 2 BIN, 14 TON

HOPPER DELIVERY SYSTEM Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 60



n_sr ILLUSTRATED PARTS LIST

PRODUCT PLUMBING on TOOLBAR
16-Row Plumbing

16 ROW PRODUCT PLUMBING
MONTAG OUTLET

LEFT ROW 1
ROW 2

ROW 3

ROW 4

ROW 5

ROW 6

ROW 7

ROW 8

ROW 9

ROW 10
ROW 11
ROW 12
ROW 13
ROW 14
ROW 15
RIGHT ROW 16

Parts List 35474: 16-Row Plumbing
ITEM  PART NO. QTY. | DESCRIPTION
1 510078 120FT | HOSE, 2" KANALITE U (100 UCLRD)

2 510079 138FT | HOSE, 2.5" KANALITE U
3 530527 16 ADAPTER, 2" TO 2.5" SS PIPE

OIZE|R[—|QMOE@O(MI|—|r|Z|D

PRODUCT PLUMBING on TOOLBAR Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 61



t n_r ILLUSTRATED PARTS LIST

24-Row Plumbing

]
= |G
o |5
= ]
- Eg_x}r—xn.Z—l—\I-.L:.mq'du.ulp—rg")tjwjg
—
Bl |=
b ]
=
=
- ggggggggg.—i-—dH.—dHH—iH—'|—1N|:\lr‘lr\dr\l
= HEEEEHEEEEBEEEEEEE
a 2l12lgig1g12|12218|a|a|alala|a|ala|a|ala|alalala
E [ || E|E| || E|E|E|E| ||| | 6
& -
2 - 5
q_ [
™

Parts List 35050: 24-Row Plumbing

1 510078 240FT | HOSE, 2" KANALITE U (100 UCLRD)
2 510079 350FT | HOSE, 2.5" KANALITE U
3 530527 24 ADAPTER, 2" TO 2.5" SS PIPE

PRODUCT PLUMBING on TOOLBAR Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 62



nAST ILLUSTRATED PARTS LIST

5

PRODUCT ELECTRICAL COMP.S

Raven Harnesses & Components

PRODUCT ELECTRICAL COMP.S Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 63



t n_r ILLUSTRATED PARTS LIST

Parts List: Raven Harnesses & Components

ITEM  PART NO. QTY. | DESCRIPTION
1 631803 AR | 6 SECTION 450 CONSOLE
2 631814 AR | 12' 16 PIN EXTENSION CABLE
3 631818 AR | 10' 440/450 CONSOLE CABLE
4 631819 AR | 16 PIN 6 SECTION CABLE
5 631832 AR | GPS SPEED SENSOR
6 631856 AR | FOOTSWITCH
7 632010 AR | RCM
8 632027 AR | 47 PIN 6 SECTION CABLE
9 632028 AR | 47 PINTO 16 PIN ADAPTER
10 632029 AR | 47 PIN RCM Y-CABLE
11 632031 AR | 12'1SO TO IBIC CABLE
12 632033 AR | 47 PIN TO 37 PIN ADAPTER
13 632034 AR | TRAILER TO DEUTSCH PLUG ADAPTER CABLE
14 632036 AR | PRESSURE TRANSDUCER
15 632061 AR | CABLE, FOOTSWITCH, 12'
16 632062 AR | CABLE, FOOTSWITCH, 23'
NS 631802 AR | 3 SECTION 440 CONSOLE

PRODUCT ELECTRICAL COMP.S Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 64



ILLUSTRATED PARTS LIST

Control Harness 115-0171-085

- BATT ﬂ
WHITE 12 GA.

—_— ) _/-—
1 >}———————  WHITE 18 CA. sP1 MTE. 14 A, <
il WHITE 14 A ——< 15
o WMITE 14 A s
2 BROWN 18 GA. 2
3 YELLOW 18 GA ME A 3
4 GREEN 18 CA. L 4
5 BLUE 1B GA 20 3 5
6 BLACK 18 GA. o) 6
7 BLK/WHT 18 GA B0 4 7
Ji 8 BRN/WHT 18 CA. il 8 J2
CONSOLE END CABLE END
16 PIN CONNECTOR | o BLU/MHT 18 GA. BOM § g | 16 PIN CONNECTOR
10 ORG/WHT 14 BA. T1
/ :I REMOTE SWITCH
1 ' CABLE-SHIELD . TOW GNp. 1
[ ] (]
12 - CABLE-BLACK 20 GA. : : N5 12
[
13 — CABLE-RED 20 GA. |} fom 13
- ORANGE 14 A, —< 14
ORANGE 14 GA. { 12
14 ORANGE 14 CA. 12V SITCHED
ORANGE 14 GA. —
15 WHT/BLK 18 GA. il 10
RED 14 GA. 16
16 RED 14 GA. ey
RED 12 GA  —6 \ o—RED 12 GA
Fi

<A 3
A 5 | RADAR
NN

PRODUCT ELECTRICAL COMP.S Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 65



t n_r ILLUSTRATED PARTS LIST

Control Harness 115-0159-856

15 < RED 14 GA B J g
15 & WHTE 14 GA - BT <15
14 & ORANGE 14 GA, +12¢ SNTEHED, 7 14
13 < e CABLE-RED o 3E <13
(I | 1
[ [
12 . : CABLE-BLACK I } <12
| | | I
1< & CABLE-SHELD (g —oe <11
1< WHT/BLK 18 GA BMT <10
9 ALU/WHT 18 GA 1<
j1 BoOM & ‘JZ
5 P B < BRN/WHT 18 GA. <8 J;SNEEW
ONRIE END | 7 < BLK/WHT 18 GA, BN 7 | CABLE END
6 < BLACK 18 GA SOy | < B
5 & BLUE 18 GA BOON 3 <
RS GREEN 18 GA. = < 4
3L YELLOW 18 GA L < 3
7 & BROWN 18 GA BMZ__ 1<)
< —BATT _-
1< WHTE 14 GA 1

PRODUCT ELECTRICAL COMP.S Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 66



ILLUSTRATED PARTS LIST

—

13—} CABLE-RED AN <3
(I [ ] J1
12 —t CABLE-BLACK AL 2
3PN
L) [ )
n - CABLE-SHIELD P, y | “ELE ASY
1<y CORD-YELLAW (Cy  Mpxe >0 ]| J3
[ [ 2 WAY
+ G—— CORD- BREEN —— AT < 2 | CORD ASSY
6 < BLACK 18 GA ! (< ¢
NHITE J4
~B |3 way
ORANGE P TOVER
A
? BROWN 18 G i <
NHITE B J5
QRANCE il
P TOVER
J2 <A
BPN | g5 BLUE 18 GA B 3
CONNECTOR <t 16
NHITE
B3 way
QRANGE TOWER
C A
7€ BLK/WHT 18 GA L L o | 17
1 vic
| VHTE 14 GA EX |—é MIEAC e | 5wy
TOVER
14 <€ GRANGE 14 CA P2 ORANBE < A
N
9 BRN/WHT 18 A —22M2 ¢
NHITE | J8
< B 3 Way
QRANCE <A TOVER
9 < BLU/WHT 18 GA —o § ¢
| wre | .JJ.‘:}Wr
~
ORANGE THER
S A

PRODUCT ELECTRICAL COMP.S Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 67



n_sr ILLUSTRATED PARTS LIST

Raven RCM Rate Controller

Parts List 35678: Raven RCM Rate Controller

ITEM  PART NO. QTY. | DESCRIPTION
1 596105M 1 BOLT, HH 1/4-20X2-1/2 GR5 MAGNI
2 596110M 2 BOLT, HH 1/4-20 X 3 MAGNI
3 596235M 3 NUT, CENTERLOCK, 1/4-20 MAGNI
4 631856 1 FOOTSWITCH, ISO PRODUCT CONTROL
5 632010 1 RAVEN RCM
6 632029 1 47 PIN RATE CTRL INTERFACE CABLE
7 632051 1 IBIC TO GEN 1 1SO 24’
8 632055 1 CABLE, 17° EXTENSION GEN 1 1SO
9 632061 1 CABLE, FOOTSWITCH, 12' ROW CROP TRACTOR
10 632080 1 6 SECTION 6' FINAL CABLE

PRODUCT ELECTRICAL COMP.S Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 68



n_sr ILLUSTRATED PARTS LIST

Greenstar Rate Controller

Parts List 35679: Greenstar Rate Controller

ITEM  PART NO. QTY. | DESCRIPTION
1 596128M 4 BOLT, HH 3/8-16 X 1 GR5 MAGNI
2 596237M 6 NUT, CENTERLOCK 3/8-16 MAGNI
3 632051 1 IBIC TO GEN 1 1SO 24’
4 632055 1 CABLE, 17° EXTENSION GEN 1 1SO
5 632061 1 CABLE, FOOTSWITCH, 12 CROP TRACTOR
6 632070 1 37 TO 47 PIN ADAPTER CABLE
7 632080 1 6 SECTION 6 FINAL CABLE
8 632145 1 JD GREENSTAR RATE CONTROLLER

PRODUCT ELECTRICAL COMP.S Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 69



n_sr ILLUSTRATED PARTS LIST

Customer Supplied RCM/RC2000

Parts List 35741: Customer Supplied RCM/RC2000

ITEM  PART NO. QTY. | DESCRIPTION
1 632029 1 47 PIN RATE CTRL INTERFACE CABLE
2 632051 1 IBIC TO GEN 1 1SO 24’
3 632055 1 CABLE, 17° EXTENSION GEN 1 1SO
4 632080 1 6 SECTION APP FINAL HARNESS

PRODUCT ELECTRICAL COMP.S Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 70



AST

ILLUSTRATED PARTS LIST

Customer Supplied JD Greenstar

Parts List 35404/35744: Customer Supplied JD Greenstar

ITEM  PART NO. QTY. | DESCRIPTION
1 15813 1 PLATE, FORMED MOUNT
2 596128M 2 BOLT, HH 3/8-16 X 1 GR5 MAGNI
3 596129M 2 BOLT, HH 3/8-16 X 1-1/2 GR5 MAGNI
4 596213M 2 NUT HEX 3/8-16 MAGNI
5 596237M 4 NUT, CENTERLOCK 3/8-16 MAGNI
NS 632051 1 IBIC TO GEN 1 1SO 24’
NS 632055 1 CABLE, 17 EXTENSION GEN 1 1SO
6 632070 1 37 TO 47 PIN ADAPTER CABLE
7 632080 1 6 SECTION 6 FINAL CABLE
8 750050 2 BUMPER, EBCO

PRODUCT ELECTRICAL COMP.S Dry DuraPlacer 9/13/ 14 ton - 40' / 60' Page 71




Page 72

) e
INTVA IONYIVEEIINNGD LT NIV H LS MWW H
— b ON AuonE B#0005 Nid 1S¥d
L dnw zl —
€
— =
_.Gcrq moliRsey | KD OUNIMOLE jigsey
EM-3UO £60° .ﬂmmﬁno 60
SATWANIIHD sa00se i
PE00E3 Nid LSV H
3 Iz
A FunEsIed | —
NOLLSO SHNSS3H- NMOT SNIM o4 NMOG SNIM NIVW 1 i
P SAT¥A SNIDNOIY FHNSSINS INTYA DNISNTTH _ _
IH00E0 ‘N/d 1SS FHNS53ud 1 |
: WOORNELSYE G
D SNIM N HT mo._n_\ 1— W_MV SNIM 214 Hy
E L+ 30LIHO L4 IDIHIHO
AYM-3NO 281012 14D JuNSEIS - | TAD THNSSTu AYM-ING T21019
T | U 1o NMOQHIIN NIACAMIDA 140 @104 7
=i SNIM NIV HT NI NIYA HT SNIM NIV H SNIM NIV HY e
A _ _ _ o i ] —
| LFD 320 10 LNO mOLd IRy W2 10 L0 Mol DLy LHD 3DUHHO i3]
R _ _».J«.{,.NZO ZoLow SO A¥M 32O AVM AYM-INO TSI018 ]
T : -3M0 TIEVLSROY - SNO VLSO
£S00E9 “Nid 15V4 £500€9 ‘Nid LSVd
L T
—— D
HOL¥T3NONOL S5vE SN NI
H3QAT MOTH
SE00ES Nid LSV
B
.
Q &
TYNDLLO
5ON S1oME SNIEELIN XNAT - Q
HOLOVHL ]
e} =] n“»
DK = = TNOLLAD o ||_
m NOLLD ) TAD FILNIL ITIWHOAH & ON 2LOpEY z N ¥NAT /%\
© #ON SLOWTH HOLOWEL
HOLOVHL — Q o}
S H 3 2
o l 3
L= -
ev (10 23 _ 1
C - — 5 wholdo O |
— H 53 o i
D TOHLNGD 8D NI HLIM SHINSHSTuA | 2 £ ‘ON 3LONTH 3 H3dOH AN DVINOW p\
1 dIELS HO4 HOSSIHANOD HIY i g2 HOLIWEL
) &) =g
" — i £ 5
— \r/\ ; 2
H x
- wiby)
a L =T _ -
D o] & o e dNNd LONCOKd ¥
T ON3LONIH HOLIWHL
Y > HOLOVHL |
.-
Ir I :

Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60'

HYDRAULICS




n_sr ILLUSTRATED PARTS LIST

5

Hopper Hydraulic Hose & Fittings, 9-Ton

DETAIL A

DETAIL C

Parts List 600134: Hopper Hydraulic Hose & Fittings, 9-Ton
1 520048 1 PIONEER COUPLER #8 FORB
600134-1 1 HOSE ASSY, 08-8FJX-8MORB-602
600134-2 1 HOSE ASSY, 12-12FJX-12FJX-618
600134-3 1 HOSE ASSY, 12-12FJX-10FJX-614
610097 1 ADAPTER, -8MJIC X -8MORB90

610169 2 FITTING, -12MJIC X -12MORB 90

1

1

1

610171 QUICK COUPLER, ISO 7241 -12SAE
610172 QUICK COUPLER, ISO 16028 -8SAE
610178 ADAPTER, -10JIC X -8 O-RING

OloINojga|lhlW|IN

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 73



n_sr ILLUSTRATED PARTS LIST

Hopper Hydraulic Hose & Fittings, 13-Ton

DETAIL A DETAIL B DETAIL C

Parts List 600126: Hopper Hydraulic Hose & Fittings, 13-Ton
1 520048 2 PIONEER COUPLER #8 FORB
2 600126-1 2 HOSE ASSY, 08-8MORB-8FJX-51
3 600126-2 1 HOSE ASSY, 12-12FJX-12FJX-566
4 600126-3 1 HOSE ASSY, 16-16FJX-16FJX-608
5 600126-4 1 HOSE ASSY, 08-8FJX-8MORB-602
6 610097 1 ADAPTER, -8MJIC X -8MORB90
7 610167 2 ADAPTER, -8 MJIC X -12 FJX 90
8 610168 1 FITTING, JIC #12 UNION TEE
9 610169 1 FITTING, -12MJIC X -12MORB 90
10 610170 1 FITTIGN, -16MJIC X -12MORB 90
11 610171 1 QUICK COUPLER, ISO 7241 -12SAE
12 610172 1 QUICK COUPLER, ISO 16028 -8SAE
13 610173 1 FITTING, -16MJIC X -12MORB

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 74



ﬂ_sr ILLUSTRATED PARTS LIST

]

Hopper Hydraulic Hose & Fittings, 14-Ton

,.fx % (4) DETAIL A

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 75



ILLUSTRATED PARTS LIST

DETAIL A

DETAIL B

Parts List 600133: Hopper Hydraulic Hose & Fittings, 14-Ton

1 520048 2 PIONEER COUPLER #8 FORB

2 600133-1 1 HOSE ASSY, 08-8MORB-8FJX-675

3 600133-2 1 HOSE ASSY, 20-16FJX-16FJX-653

4 600133-4 1 HOSE ASSY, 16-16FJX-12FJX-616

5 600133-5 2 HOSE ASSY, 08-8MORB-8FJX-675

6 610172 1 QUICK COUPLER, I1SO 16028 -8SAE
7 610173 1 FITTING, -16MJIC X -12MORB

8 610186 1 QUICK COUPLER ISO 16208, -16 SAE
9 610187 1 QUICK COUPLER ISO 16208, -12 SAE
10 610188 1 FITTING, -16MJIC X -16MORB

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60'

Page 76




ﬂ_sr ILLUSTRATED PARTS LIST

40’ Toolbar Caps

Parts List 35581: 40’ Toolbar Caps

QTY. | DESCRIPTION

PART NO.

ITEM

610144 3 FJIC #8 CAP

1

Page 77

Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60'

HYDRAULICS



n_sr ILLUSTRATED PARTS LIST

]

Down Pressure (Kick) Cylinder

DETAIL A

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 78



t n_r ILLUSTRATED PARTS LIST

DETAIL D

N
-

DETAIL C

9°ee_eeéeee

Parts List 35202 (34997): Down Pressure (Kick) Cylinder
ITEM  PART NO. QTY. | DESCRIPTION

1 34997 5 ASSY, KICK CYLINDER (see also 28195 & 596593M in
Parts List 35201: 40’ Toolbar (Base))
1.1 34998 1 WELDMENT, TOP SPH BALL
1.2 620091 1 CYLINDER, HYD 45TD10-150

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 79



n_sr ILLUSTRATED PARTS LIST

Down Pressure (Kick) Cylinder (cont.)

Parts List 600125: Down Pressure (Kick) Cylinder Hoses & Fittings

ITEM  PART NO. QTY. | DESCRIPTION

5 600125-5 1 HOSE ASSY, 06-8FJX-6FJX90-21.4
7 600125-8 1 HOSE ASSY, 08-8FJX-8FJX90-8.1
8 600125-9 2 HOSE ASSY, 06-6FJX-6FJX90-69

9 600125-10 2 HOSE ASSY, 06-6FJX-8FJX-76

10 600125-11 1 HOSE ASSY, 08-8FJX-8FJX-16

15 610004 1 JIC #8 UNION TEE

17 610011 2 JIC #6 TO ORING #8

19 610013 1 ADAPTER, -8MJIC X -8MORB

23 610030 4 ADAPTER, -6MJIC X -8MORB90
24 610053 2 JIC #8 SWIVEL RUN TEE

26 610071 1 ADAPTER, -8 MJIC UNION CROSS
29 610083 2 ADAPTER, -8MORB X -8FJX

36 630054 1 CHECK VALVE, -8MJIC x -8FJIC

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 80



l ﬂ_T ILLUSTRATED PARTS LIST

Down Pressure Comp Flow Control

DETAIL B
Parts List 35202: Down Pressure Comp Flow Control
ITEM  PART NO. QTY. | DESCRIPTION
4 610083 1 ADAPTER, -8MORB X -8FJX
5 610097 1 ADAPTER, -8MJIC X -8MORB90
11 630041 1 MANIFOLD, HYDRAULIC DOWN PRESSURE
VALVE ASSEMBLY, FA101, PRESSURE COMP FLOW

12 630053 2 CONTROL
13 790052 1 PRESSURE GAUGE, 3000 PSI

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 81



n_sr ILLUSTRATED PARTS LIST

]

Lift Cylinder & Counterbalance Valve

Trailer hidden for clarity.

DETAIL E, RIGHT DETAIL F, LEFT

DETAIL G DETAIL H

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 82



t n_r ILLUSTRATED PARTS LIST

DETAIL M

T e —

BACK VIEW, TRAILER NOT SHOWN

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 83



n_sr ILLUSTRATED PARTS LIST

Parts List 35202: Lift Cylinder & Counterbalance Valve

2 500049 1 VALVE, COUNTERBALANCE

CYLINDER, HYD 45TD10-150 (see also 23385 & 28915
in Parts List 35846: Trailer Frame, 9-Ton or Parts List

35000: Trailer Frame, 13-Ton or Parts List 35700: Trailer
Frame, 14-Ton)

7 620091 2

Parts List 600125: Lift Cylinder & Counterbalance Valve, Hoses &

Fittings
ITEM = PART NO. QTY. | DESCRIPTION

6 600125-7 2 HOSE ASSY, 08-8FJX-8FJX90-126
11 600125-16 2 HOSE ASSY, 08-8FJX-8FJX-75.5
12 600125-17 2 HOSE ASSY, 08-8FJX-8FJX90-65
13 600125-18 1 HOSE ASSY, 08-8FJX90-8MORB-403
14 600125-19 1 HOSE ASSY, 08-8FJX-8MORB-410
N/S 600125-20 1 HOSE ASSY, 08-8FJX-8FJX90-21
18 610012 1 JIC #8 TO ORING #6

19 610013 2 ADAPTER, -8MJIC X -8MORB

22 610024 4 JIC #8 90 DEG

24 610053 3 JIC #8 SWIVEL RUN TEE

25 610060 2 JIC #8 TO ORING #10

26 610071 2 ADAPTER, -8 MJIC UNION CROSS
30 610095 2 .093 ORIFICE FITTING

31 610097 2 ADAPTER, -8MJIC X -8MORB90

32 610107 3 #8 JIC SWIVEL BRANCH TEE

34 610144 2 FJIC #8 CAP

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 84



nAST ILLUSTRATED PARTS LIST

Fold Cylinder & Flow Divider

16 e =
DETAIL J

Parts List 35202: Fold Cylinder & Flow Divider

DETAIL C

6 620046 2 5502L03 ;CAI)I’_!rNOEEaRr((S;;,e;SgISO 34771 & 590183 in Parts List
10 630035 1 FLOW DIVIDER
Parts List 600125: Fold Cylinder & Flow Divider Hoses & Fittings
1 600125-1 2 HOSE ASSY, 04-6FJX-6FJX90-44
2 600125-2 2 HOSE ASSY, 04-6FJX-6FJX90-35
3 600125-3 1 HOSE ASSY, 06-6FJX-6FJX-19.7
16 610010 2 ADAPTER, -6MJIC X -6MORB
17 610011 1 JIC #6 TO ORING #8
23 610030 3 ADAPTER, -6MJIC X -8MORB90
28 610078 1 JIC #6 TO #6 ORING 90r

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 85



n_sr ILLUSTRATED PARTS LIST

Latch Cylinder

ITEM PARTNO.  QTY. | DESCRIPTION

CYLINDER, 3" X 4” X 1.25 ROD TIE ROD (see also
34991 in Parts List 35201: 40’ Toolbar (Base))

8 620105 1

DETAIL K

Parts List 600125: Latch Cylinder Hoses & Fittings
4 600125-4 2 HOSE ASSY, 04-6FJX-6FJX90-123
23 610030 2 ADAPTER, -6MJIC X -8MORB90

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 86



ILLUSTRATED PARTS LIST

AST

Flip Wing Connection Caps (40’ option)

QTY. | DESCRIPTION

PART NO.

Parts List 35581: Flip Wing Connection Caps (40’ option
ITEM

FJIC #8 CAP

610144

Page 87

Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60'

HYDRAULICS



tﬂ_sr ILLUSTRATED PARTS LIST

Flip Wing Cylinder

DETAIL B

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 88



n_sr ILLUSTRATED PARTS LIST

]

DETAIL A

Parts List 35580: Flip Wing Cylinder

11 35407 2 PLATE, CYLINDER ANTI ROTATE

13 540021 CLAMP, 41/8 -7

19 600132 HOSE KIT, DURAPLACER 60FT OPTN

2
1
20 610013 1 ADAPTER, -8MJIC X -8MORB
1
1

21 610083 ADAPTER, -8MORB X -8FJX

22 610097 ADAPTER, -8MJIC X -8MORB90
CYLINDER, 4.5"X22.5 & 1.81 STROKE (see also 34764
23 620027 2 |in Parts List 35580: 60’ Toolbar)
24 630041 1 MANIFOLD, HYDRAULIC DOWN PRESSURE
25 790052 1 PRESSURE GAUGE, 3000 PS|

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 89



ILLUSTRATED PARTS LIST

Parts List 600132: Flip Wing Cylinder Hoses & Fittings

ITEM \ PART NO. QTY. | DESCRIPTION
1 600132-6 2 HOSE ASSY, 06-6FJX-8FJX-198
2 600132-12 2 HOSE ASSY, 06-6FJX-6FJX-25.2
3 600132-13 2 HOSE ASSY, 04-6FJX-6FJX-204
4 600132-14 2 HOSE ASSY, 04-6FJX-6FJX-228
5 600132-15 2 HOSE ASSY, 06-6FJX-8FJX90-213
6 600132-20 1 HOSE ASSY, 08-8FJX-8FJX90-14.6
7 600132-21 1 HOSE ASSY, 08-8FJX-8FJX-6.4
8 610005 2 JIC UNION TEE #6
9 610024 2 JIC #8 90 DEG
10 610030 8 ADAPTER, -6MJIC X -8MORB90
11 610078 2 JIC #6 TO #6 ORING 90~
12 610097 1 ADAPTER, -8MJIC X -SMORB90
13 610107 1 #8 JIC SWIVEL BRANCH TEE
14 610140 2 JIC #6 TO FJIC #6 X .031"
5 | wow | 4 |G oo voNeERo WY
HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 90




t n_r ILLUSTRATED PARTS LIST

Row Unit Cab Control Hoses & Fittings

oA
- DETAIL A
Q
— \\_B
DETAIL B
Parts List 600128: Row Unit Cab Control Hoses & Fittings
ITEM  PART NO. QTY. | DESCRIPTION

1 610172 1 QUICK COUPLER, I1SO 16028 -8SAE

2 610024 1 JIC #8 90 DEG

3 610053 2 JIC #8 SWIVEL RUN TEE

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 91



t n_r ILLUSTRATED PARTS LIST

Tongue Cylinder

Parts List 35600: Front Tongue Cylinder
ITEM  PART NO. QTY. | DESCRIPTION
6 610153 1 BLOCKING VALVE WITH MOUNTING HOLES

22 600130 1 HOSE KIT, HYD HITCH

CYLINDER 4 X 20" 1.75" ROD 3000PSI (see also 35353
in Parts List 35600: Hitch)

23 620099 1

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 92



n_sr ILLUSTRATED PARTS LIST

Tongue Cylinder Hoses & Fittings

Parts List 600130: Tongue Cylinder Hoses & Fittings

1 520048 2 PIONEER COUPLER #8 FORB
610011 JIC #6 TO ORING #8

610030 ADAPTER, -6MJIC X -8MORB90

1
1
610083 1 ADAPTER, -8MORB X -8FJX
1
2

610097 ADAPTER, -8MJIC X -8MORB90
6001301 HOSE ASSY, 06-6FJX-8MORB-120

Ol WIN

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 93



l n_r ILLUSTRATED PARTS LIST

Fasse Block

e -

DETAIL E

Parts List 35202: Fasse Block
ITEM  PART NO. QTY. | DESCRIPTION
3 600125 - HOSE KIT, DURAPLACER BASE
9 630027 1 FASSE HYDRAULIC BLOCK
10 630035 - FLOW DIVIDER

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 94



tﬂ_sr ILLUSTRATED PARTS LIST

Fasse Hydraulic Controls

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 95



cn_r ILLUSTRATED PARTS LIST
Parts List 630056: Fasse Hydraulic Controls

0 630056 1 | ASSY, HYDRAULIC VALVE CAB FOLD BOX KIT
NOTE: INCLUDES BLOCK, CAB FOLD BOX
AND FOLD BOX 12-PIN
ELECTRICALHARNESS.
NOTE: SEE HYDRAULIC BLOCK ASSEMBLY.
NOTE: SEE CAB FOLD BOX.

0 302-822 1 | HYDRAULIC BLOCK (ITEMS 1-13)
FITTING 6400-6-6/S-MJ-MO ZINC NICKEL

1 610010 210-393 4 | s
FITTING 6400-8-8/S-MJ-MO ZINC NICKEL

2 610013 210-398 RIS
FITTING 6400L-6-6/S-MJ-MO ZINC NICKEL

3 610103 210-440 4 | BTG

4 610083 210-441 1 | FITTING 6402-8-8/S-MO-FJSW

5 232-050 1 | DECAL SIN SILVER

6 232-058 1 | DECAL FASSE BLACK/GOLD 1"X.75"

7 253-046 8 | COIL HY 03012600 INTG DUET RCPT 12V 1.5A
COIL H/F 4301892 D-10 INTG DEUT DTR 12V

8 253-421 1 | 1.67ADIODE
HYDRAULIC BLOCK S11204-2 4CIR AL

9 270-092 1 | ByPASS 804

0 | es004a 271-040 . | CHECK VALVE VON 1908-8-8/S-MJ-MJ ZINC
NICKEL

11 273-008 1 | CARTRIDGE H/F SV10-40-0-N-00 SPL 4W 2P

12 273012 1 | CARTRIDGE H/F CP10-20-N CAVITY PLUG 2W

3 273.077 o | CARTRIDGE HY WS08W-01-C-N-0 BI DIR POP
2/2 NC

14 | FV304143 |  304-143 1 | 12-PIN FASSE BLOCK ELECTRICAL HARNESS

15 255-026 1 | LOOM CLAMP .50"ID

16 212-025 1 | BOLT 5/16"-18X.75"

17 214-002 11 | CABLE TIE BLACK 8.5"

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 96



ILLUSTRATED PARTS LIST

UOUOU@OUU%
22220220020 d
o e e s e e e S o w
CLI]_D_EL.[LELCLD_CL}‘&"E
= EEEEEEEELEE RS
SS5535355355 g0 v
L 4(((({(((045
6 QOOLULOLOOLY T o
R R R - S
= g-—mmvncr\mm.—.—.—
w |
L — N M T N0
A N 2
8 =Cereed) )=
o L] L)
-—.000000.-'
i 2
O No— 0 o @
Z|
o
S
At —_ —
¥ xz 3 I 2
A0SR0 _SExE
e L = e L 2 =
2030329027
Tl A A b e
— N T D 00— - -

— T s T gl_ _________

_""" e —l— W —
ﬂ_—_D === —iNior #3105 ol 118 (5) — i
o™ | B b R T i I T A E——
= | ST

—nr —1 a3y -
I I R
ﬂ:D @ == 1NIOr ¥3010§ OL) W18

2] e e e N s e

@ PIN OUT DETAIL

- F ¥l
— —1 1HM -
H:D @ == —H 1vior a3a1cs oL 118 (5)
[

i SRR
ﬂ:D @ = — vt/ ——e
== —vior \aaqios ol 18 §) ]

R E—
| J19/1HM

i g
[ LNIOT ¥30708 O1) 318 @ —

e e e e e e e e e

3
SOLDER
JOINT

HARNESS LENGTH IS 23
3. USE 12" OF @ AS LANYARD FOR 12PIN PLUG.

2. CUT (§) TO SPECIFIED LENGTHS,

%2‘\
NOTES

1.

| b ——

-— J—

MOES ===
=== —1 INIOT 3307105 O1) ¥18 @ —]

— e | A
[ —p —L 419/980 —ee
ﬂ:l:l [Tl == (1ni0r 330108 01l 8 () —
o™ L
— P — 7 SRR
= —l— 240 -
H:D @ == —-(INIOf 430108 Ol 318 (5) ——
B
- -
H::D @ == —— N¥o 21
= == I NiOr 330705 OL) 318 (§)

AL >-E

Lsm@
L

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 97



t n_r ILLUSTRATED PARTS LIST

Parts List: Fasse Block 12-Pin Electrical Harness
ITEM \ \/\[s]e]-F\[o} QTY. | DESCRIPTION

0 304-143 1 FASSE VALVE HARNESS

1 231-009 3" SHRINK TUBING .500" BLACK

2 231-011 6" SHRINK TUBING .750" BLACK DUAL WALL

3 231-013 1" SHRINK TUBING .250" BLACK DUAL WALL

4 231-187 128" SHRINK TUBING .187" BLACK

5 252-058 14' WIRE 18GA BLACK

6 252-064 25' CABLE 12CONNECTOR 18GA PVC GRAY

7 255-214 1 ggEIEIECTOR DEUTSCH LOCK WEDGE 12 PIN DTR
8 255215 1 832HEETOR DEUTSCH LOCK WEDGE 12 PIN DTP
9 255-505 10 832HCE;ETOR DEUTSCH LOCK WEDGE 2 PIN DTP
10 255-755 1 CONNECTOR DEUTSCH DT RCPT 12 PIN KEY A

11 255-756 1 CONNECTOR DEUTSCH DT PLUG 12 PIN KEY A

12 255-801 10 CONNECTOR DEUTSCH DT PLUG 2 PIN

13 255-977 12 CONNECTOR DEUTSCH PIN 16-18GA

14 255-978 22 CONNECTOR DEUTSCH SOCKET 16-18GA

15 255-979 10 CONNECTOR DEUTSCH CAVITY PLUG

HYDRAULICS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 98



fast

ILLUSTRATED PARTS LIST

FOLD BOX ELECTRICAL

Cab Fold Box

P

19

7

+ ORENT SWITCH HOTCHES
AS SHOWM IN GRAPHIC
+USE THE AMGLE WALLIES
SHOWN AS REFEREMCE
I

FOLD BOX ELECTRICAL Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 99



fast

ILLUSTRATED PARTS LIST

Parts List: Cab Fold Box

ITEM ‘ VENDOR NO. QTY. | DESCRIPTION
0 304-038 - COMPLETE MONITOR BOX (ITEMS 1-32)
1 210-710 1 STR RLF HEYCO .23 - .53 ID HOLE DIA .886
2 212-184 2 SCREW 6-32 X 3/8 OVAL HD BLK
3 212-202 2 INSERT 6-32 X 3/8 BRASS
4 212-215 2 KNOB 1/4-20 FEMALE
5 212-231 2 SCREW, WELDED 1/4-20 X .500
6 213-335 2 WASHER NYLON .257 X .875 X .060
7 214-002 3 CABLE TIE BLACK
8 219-300 1 BRACKET HOUSING MONITOR
9 230-057 1 BAG POLY CLEAR 14 X 18 2 M IL W/LOGO
10 232-050 2 DECAL S/N S ILVER
11 232-059 1 DECAL GOLD/BLACK 1.5 X .5
12 250-013 3 SW TOG DPDT 3P MOM LONG
13 250-015 1 SW TOG DPDT 2P MOM SHORT
14 250-023 4 SW TOG BOOT OPN GREY
15 252-058 18" WIRE BLACK 18 GA
16 252-059 24" WIRE 18 GABLACK
17 252-060 18" WIRE 18 GA BLACK
18 252-001 1 DIADE D116A2 6 AMP
19 255-002 10 TRM T-TAP F PO BLUE
20 255-006 5 TRM PO F NON INS 20/18 GA
21 255-070 2 TRM PO MF 14-16 GA
22 255-119 5 TRM PO F INS 16-14 GA
23 255-285 1 TRM SPLICE CLOSED END LARGE
24 259-015 1 SW TOG GRIP V INYL BLUE .187
25 259-022 1 SW TOG GRIP V INYL YELLOW .187
26 259-023 1 SW TOG GRIP V INYL GREEN .187
27 259-027 1 SW TOG GRIP VINYL GREY .187
28 304-037 1 ENCL DRILL FP MONITOR SW4 F00204
29 314-217 1 HARNESS R/B W IRE SERIES 3 P /8
30 319-725 1 ENCL DRILL MNTRBX FH-7/8" STR RLF
31 319-769 1 FUSEHOLDER PM ASSM. 10A /.5’
32 320-184 1 HRN 12 CON 16 GADTP KEY A 12P (12) 11" END CAP

FOLD BOX ELECTRICAL Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 100




nAST ILLUSTRATED PARTS LIST

Cab Fold Box Power Harness

g

@
|
(=]

PIN OUT DETAIL

1 —— RED (POWER)
2 —— NOT USED

3 —— BLK (GROUND)

Parts List: Cab Fold Box Power Harness
ITEM \ VENDOR NO. QTY. | DESCRIPTION

1 230-250 2" SHRINK TUBING .250 BLACK
2 252-021 8' WIRE RED/BLACK 16 GA ZIP
3 255-043 1 CENTER 16 PIN SHELL #17

4 255-233 1 CENTER AMP SOCKET

5 255-549 1 CENTER SERIES 3 17-3 PLUG

FOLD BOX ELECTRICAL  Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 101



ILLUSTRATED PARTS LIST

AST

Cab Fold Box Electrical Harness

LB=,01

W18/ H=TL

o N L - S T =

I
I
i
o

oMd 404 TWIEg 1IN0 Nid

d

Page 102

FOLD BOX ELECTRICAL  Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60'



fast

ILLUSTRATED PARTS LIST

Parts List: Cab Fold Box Electrical Harness

ITEM ‘ VENDOR NO. QTY. | DESCRIPTION
0 320-184 1 COMPLETE HARNESS (ITEMS 1-10)
1 231-009 1" SHRINK TUBING .500" BLACK
2 252-058 12" WIRE 18GA BLACK
3 252-064 11 CABLE 12CONNECTOR 18GA PVC GRAY
4 255-214 1 CONNECTOR DEUTSCH LOCK WEDGE 12 PIN DTR
GREEN
5 255215 1 8(F\)>EHCE;ETOR DEUTSCH LOCK WEDGE 12 PIN DTP
6 255-755 1 CONNECTOR DEUTSCH DT RCPT 12 PIN KEY A
7 255-756 1 DT PLUG 12P KEY A
8 255-977 2 PIN 16-18GA
9 255-978 12 SOCKET 16/18GA
10 255-979 10 CAVITY PLUG

FOLD BOX ELECTRICAL Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 103




n_sr ILLUSTRATED PARTS LIST

Cab Fold Box Electrical Wiring Diagram

A = NOTCH LOCATION

: :
SW3 GHRY SW2 TEL SW1 GRM
LPOT TOG %F' 0T TEIIIG [E-F‘ OT TaE-
AT A ol
& PR )
DLy ® L B Y @
= N @ N 7 NG

1

;ﬁlﬁ_ﬂj @ﬂ ,J:I }I’@ ﬂ_g‘)l 16 REI— '1 “:19 E_ﬁl--@ﬂ
S % @ - N
Igl:;:-’ .I“.. "NI -~ ) ﬂf?‘_@ I:_:] 2_2}
” (17)cRN ;

Lu]
CC|
L=

&

Swd BLU
¥ SEF“ST TOG
_ Er i
% RED (ZIF) )
20 /
- /
i 2 =

2 @l =

Parts List: Cab Fold Box Electrical Wiring Diagram

15 252-058 18" WIRE BLACK 18 GA

16 252-059 24" WIRE 18 GABLACK

17 252-060 18" WIRE 18 GA BLACK

18 252-001 1 DIADE D116A2 6 AMP

19 255-002 10 TRM T-TAP F PO BLUE

20 255-006 5 TRM PO F NON INS 20/18 GA

21 255-070 2 TRM PO MF 14-16 GA

22 255-119 5 TRM PO F INS 16-14 GA

23 255-285 1 TRM SPLICE CLOSED END LARGE

FOLD BOX ELECTRICAL  Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 104



ILLUSTRATED PARTS LIST

Cab Fold Box Operation & Pinout

SONIM diNd
——— e

o oMM NV
NB

\ J

13043vval

»00+-$080-002

(LS00E9 Yid 1SV "822-E0E PU® LbL-HOE 355€ 4 01 saejano])

4 A9€|g{ua3IE)
19A04 uejsuol)
b oBIgeng
L 19%13
SaNM punoiq
P =S o (2] 8J 6L8 SUYMPIORIG RRIgI=uYM "anig sl
H0 H0 L] i - ¢
UOTSUET] - SbUM diJ 8J pJ L8 oCIGRIGA =nig 9N
PSS <J 97 54 AUYMPIOL]G "SDURI) "y M, LB
HO H0 it BN =2
[ 1I0dsue]] - seyoie ) 93 pa) o Sbuei) SugM, an
P9 =SOUIM ey £J fia] 60L9S1 WA PORIg UssIg) oe|giebuEl]) PelgiPeg Pag Loy |
H0 HO ] uaag) - |
UOAIUR]] ~SOUM S | 2075 €310 OL'9S'tL US315) oe[giebuei] oeigiPey Ped N
uonoun g 104 jue jpi04 0-:%%0-& uonedoT] In()-uld SonpM —Ncm_w FUONISO4 ‘Oum’m ON Y2UIAG
FIIN01IT) aajep onelpAY

300]g PI04 S31aG Y - 3|qe | nouly

Page 105

FOLD BOX ELECTRICAL  Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60'



AST

Parts List: Cab Fold Box Operation & Pinout

ILLUSTRATED PARTS LIST

ITEM ‘ VENDOR NO. QTY. | DESCRIPTION

1 610024 3 JIC #8 90 DEG

2 610053 2 JIC #8 SWIVEL RUN TEE

3 610083 2 FITTING #8 ORB X #8 JICF

4 610097 1 #8 JIC TO #8 O-RING 90

5 630041 1 MANIFOLD, HYDRAULIC DOWN PRESSURE
5 PRH121K20 1 PRESSURE REDUCING VALVE

5 CVH103P 1 CHECK VALVE C10

5 11441-015 1 .015 ORIFICE

6 790052 1 PRESSURE GAUGE, 3000 PSI

7 596133M 2 BOLT, HH 3/8 X 3-1/2 GR5 MAGNI
8 596258M 2 WASHER, FLAT 3/8 MAGNI

9 596237M 2 NUT, CENTERLOCK 3/8-16 MAGNI
10 26813 1 PLATE, HOSE HOLD DOWN

11 596130M 1 BOLT, HH 3/8-16 X 2 GR5 MAGNI

FOLD BOX ELECTRICAL Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 106




n_sr ILLUSTRATED PARTS LIST

TRAILER AXLES, TIRES, & TRACKS
Axle Spacer 4”

NOTE:
1. MOUNTS BETWEEN AXLE WELDMENT AND
FRAME

RN i 4.00
ey ——
S
Parts List 26756: Axle Spacer 4”
1 16457 2 TUBE, 4" AXLE RISER
2 596174M 6 BOLT, HH 5/8-11 X 7 G5 MAGNI
3 596243M 6 NUT, TOPLOCK 5/8-11 G8 MAGNI
4 596261M 12 WASHER, FLAT 5/8 MAGNI

TRAILER AXLES, TIRES, & TRACKS Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 107



l n_r ILLUSTRATED PARTS LIST

Rigid Axle for Singles

Parts List 35037: Rigid Axle for Singles
1 35020 2 WLDMNT, 480 AXLE
2 730086 2 HUB COMPLETE Q981 25K BIG 10 B

TRAILER AXLES, TIRES, & TRACKS Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 108



l n_r ILLUSTRATED PARTS LIST

Rigid Axle for Tracks

ITEM  PART NO. QTY. | DESCRIPTION
1 35216 2 WLDMNT, TRACK AXLE

TRAILER AXLES, TIRES, & TRACKS Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 109



n_sr ILLUSTRATED PARTS LIST

]

Adjustable Track Axle, 80”-132”

NOTES:

1% BOLTS TO BE INSTALLED IN ORIENTATION SHOWN

2. BOLTS TO BE TIGHTENED WITH 1/2" IMPACT

3. ADD 3" FLANGE COUPLING TO BOTTOM OF SUMP ON TANK
ABOVE THE 3" FLANGE SWEEP MANIFOLD TO CLEAR THE
BOTTOM OF TRACK AXLE

8:1"

FRONT VIEW

FRAME SHOWN FOR REFERENCE TO
ILLUSTRATE FITMENT TO AXLE

Gy /W

76cm (3.05m) SPACING
50cm (3.00m) SPACING

NOT IN VIEW
56cm & 70cm (2.80m) SPACING

45cm (2.70m) SPACING
50cm (2.50m) SPACING
76cm (2.29m) SPACING
45cm & 56cm (2.24m) SPACING
70cm (2.10m) SPACING

50cm (2.00m) SPACING

-
2

o

=

A J
P
AN ™\
P .

SEE NOTE 3

TRAILER AXLES, TIRES, & TRACKS Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 110



cn_r ILLUSTRATED PARTS LIST
Parts List 26742: Adjustable Track Axle, 80”-132”

1 23955 1 AXLE RECEIVER

2 23958 2 ADJUSTABLE TRACK AXLE, 80" - 132"
2 26312 2 ADJUSTABLE TRACK AXLE, 84" - 144"
2 27948 2 ADJUSTABLE TRACK AXLE, 45-76cm
3 530024 1 GASKET, 3" EPDM

4 530443 1 FLANGE COUPLING 3"

5 540003 1 CLAMP, WORM SCREW 3"

6 596170M 4 BOLT, HH 5/8-11X2 GR5 MAGNI

7 596177M 2 BOLT, HH 5/8-11X4.5 GR5 MAGNI

8 596184M 2 BOLT, HH 3/4X2 GR5 MAGNI

9 596210M 2 BOLT, HH 3/4-10 X 12 GR5 MAGNI

10 596243M 6 NUT, TOPLOCK 5/8-11 G8 MAGNI

11 596259M 4 WASHER, FLAT 3/4 MAGNI

12 596626M 4 NUT, TOPLOCK 3/4-10 G5 MAGNI

13 800259 1 DECAL, CAUTION - TRACK FIRE

TRAILER AXLES, TIRES, & TRACKS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 111



n_sr ILLUSTRATED PARTS LIST

Hub Assembly, 25k, 10-Bolt Q981
9

Parts List 730086: Hub Assembly, 25k, 10-Bolt Q981

730086 1 Q981 25K HUB ASSEMBLY COMPLETE
1 730039 1 HUB CAP
2 730051 10 LUG NUT
3 730056 1 CASTLE NUT
4 730042 1 COTTER PIN
5 730040 1 WASHER
6 730017 4 BOLT
7 730029 1 HUB
8 730061 1 PLATE
9 730041 1 SEAL
10 730043 1 INNER BEARING
11 730037 1 OUTER BEARING
12 5410216 10 WHEEL STUD

TRAILER AXLES, TIRES, & TRACKS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 112



n_sr ILLUSTRATED PARTS LIST

5

480/80R50 Singles

Parts List 26749: 480/80R50 Singles

1 700174 ’ WHL, 480/80R50 176A8 RH YLW
700176 WHL, 480/80R50 176A8 RH SLVR
700175 WHL, 480/80R50 176A8 LH YLW
2 700177 1 WHL, 480/80R50 176A8 LH SLVR
3 800253 2 DECAL, WHL LUG NUT TORQ

TRAILER AXLES, TIRES, & TRACKS Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 113



n_sr ILLUSTRATED PARTS LIST

5

580/85R42 Singles

Parts List 35684/35685: 580/85R42 Singles

700216 WHL, 580/85R42 LR183 LH YLW
1 700218 1 WHL, 580/85R42 LR183 LH SLVR

700217 WHL, 580/85R42 LR183 RH YLW
2 700219 1 WHL, 580/85R42 LR183 RH SLVR

TRAILER AXLES, TIRES, & TRACKS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 114



t n_r ILLUSTRATED PARTS LIST

380/90R46 Duals

Parts List 26750/26877: 380/90R46 Duals

ITEM PART NO. QTY. | DESCRIPTION

1 10917 1 AXLE, SPACER DUAL

2 590258 20 BOLT 3/4-16 X 1-1/2YZ

3 700135 5 TIRE L 380/90R46 DUAL YW 20H
700140 TIRE L 380/90R46 DUAL SL 20H

4 700136 5 TIRE R 380/90R46 DUAL YW 20H
700139 TIRE R 380/90R46 DUAL SL 20H

5 710030 2 SPACER, DUAL, 13 3/4"

6 730029 2 Q881 HUB PACKAGE W-LONG STUDS

7 800253 2 DECAL, WHL LUG NUT TORQ

TRAILER AXLES, TIRES, & TRACKS Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 115



t n_r ILLUSTRATED PARTS LIST

380/90R54 Duals

Parts List 26751/26878: 380/90R54 Duals

ITEM PART NO. QTY. | DESCRIPTION

1 10917 1 AXLE, SPACER DUAL

2 590258 20 BOLT 3/4-16 X 1-1/2YZ

3 700138 5 TIRE/WHEEL R 380/90R54 DUAL 20 H
700141 TIRE/WHEEL R 380/90R54 DUAL SL 20 H

4 700137 5 TIRE/WHEEL L 380/90R54 DUAL 20 H
700142 TIRE/WHEEL L 380/90R54 DUAL SL 20 H

5 710030 2 SPACER, DUAL, 13 3/4"

6 730029 2 Q881 HUB PACKAGE W-LONG STUDS

7 800253 2 DECAL, WHL LUG NUT TORQ

TRAILER AXLES, TIRES, & TRACKS Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 116



t n_r ILLUSTRATED PARTS LIST

18” Camso Tracks

ITEM  PART NO. QTY. | DESCRIPTION

i 45'1:(:767\( L2- 1 CAMSO TTS 18", YELLOW

TRAILER AXLES, TIRES, & TRACKS Dry DuraPlacer 9/ 13/ 14 ton - 40' / 60' Page 117



t n_r ILLUSTRATED PARTS LIST

25” Camso Tracks

Parts List 700211: 25” Camso Tracks
ITEM PART NO. QTY. | DESCRIPTION

TTS70-

) 2517GY1-0063 1 CAMSO, TTS 70 25" TRACKS

TRAILER AXLES, TIRES, & TRACKS Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 118



t n_sr ILLUSTRATED PARTS LIST

LIGHTS, DECALS, & TAGS

Standard Decals

/@

[LCAHTIGH]

==
==
==
==
==
==
==
==
==
EE=

LIGHTS, DECALS, & TAGS Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 119



fast

ILLUSTRATED PARTS LIST

Parts List 35746: Standard Decals

ITEM  PART NO. QTY. | DESCRIPTION
1 800017 1 DECAL, MAIN TANK VALVE OPERATION
2 800087 1 DECAL, HOSE KEY
3 800098 1 DECAL, WARNING-HYDRAULIC FLUID
4 800099 1 DECAL, WARNING-CHARGE WITH OIL
5 800101 1 DECAL, CAUTION-AG CHEMICAL
6 800103 1 DECAL, DANGER-RUNOVER
7 800104 1 DECAL, WARNING-DO NOT SPEED
8 800105 4 DECAL, WARNING-STAND CLEAR
9 800106 4 DECAL, DANGER-STAND CLEAR
10 800107 2 DECAL, WARNING-AVOID CRUSHING
1 800108 1 DECAL, WARNING-RINSE TANK
12 800112 1 DECAL, DANGER, ELECTRIC LINES
13 800282 1 DECAL, DO NOT RUN PUMP DRY. ENGLISH
14 800287 20 | DECAL, GREASE PIVOT POINTS
15 800306 1 DECAL, SIS, 20 mile/h
16 800338 1 DECAL, FAST PATENTS

LIGHTS, DECALS, & TAGS Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 120




l n_r ILLUSTRATED PARTS LIST

Frame Lighting & Marking

LIGHTS, DECALS, & TAGS Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 121



n_sr ILLUSTRATED PARTS LIST

) ® @6

DETAIL A

Parts List 35038: Frame Lighting & Marking

ITEM  PART NO. QTY. | DESCRIPTION
1 90SASMV 1 SMV ASSEMBLY
2 35025 2 PLATE, BRAKE SIGNAL LIGHT
3 35042 1 WLDMNT, SMV BOLT ON
4 35046 2 WLDMNT, LIGHT ARM
5 35048 2 WLDMNT, LIGHT MOUNT
6 596128M 1 BOLT, HH 3/8-16 X 1 GR5 MAGNI
7 596249M 4 LOCKWASHER 5/16 MAGNI
8 596737M 4 BOLT, HH 8-1.25 X 20MM 8.8 MAGNI
9 740024 2 LIGHT, AMBER WARNING
10 740025 2 TAILLIGHT, RED
1 740061 1 HARNESS, BANDER LIGHT
12 800109 2 DECAL, RED REFLECTOR
13 800110 7 DECAL, AMBER, REFLECTOR
14 800111 2 DECAL, NON-REFLECTIVE, ORANGE
15 740061 1 HARNESS, BANDER LIGHT

LIGHTS, DECALS, & TAGS Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 122



l n_r ILLUSTRATED PARTS LIST

Toolbar Decals

NN

DETAIL A

[

DETAIL A DETAIL A

LIGHTS, DECALS, & TAGS Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 123



t n_sr ILLUSTRATED PARTS LIST

DETAIL A

Parts List 35315, 35580, 35702, 35703: Toolbar Decals
ITEM  PART NO. QTY. | DESCRIPTION
800369 (9 Ton) DECAL, DP9
7 800366 2 (13 Ton) DECAL, DP13
800367 (14 Ton) DECAL, DP14
0 800362 ) (40’) DECAL, 40D
800363 (60") DECAL, 60D
19 800110 2 DECAL, AMBER, REFLECTOR
22 800354 2 DECAL, FAST DuraPlacer
26 800106 4 (60’) DECAL, DANGER-STAND CLEAR
27 800287 4 (60’) DECAL, GREASE PIVOT POINTS

LIGHTS, DECALS, & TAGS Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 124



n_sr ILLUSTRATED PARTS LIST

Slow-Moving-Vehicle Sign Assembly

Parts List 90SASMVWOSIS: Slow-Moving-Vehicle Sign Assembl

1 28251 1 PLATE, SIS MOUNT

2 28252 1 PLATE, SMV MOUNT

3 596102M 2 BOLT, HH 1/4-20 X 1 GR5 MAGNI
4 596227M 2 NUT, HEX NYLOCK 1/4-20 MAGNI
5 596256M 2 WASHER, FLAT 1/4 USS MAGNI
6 790017 1 SIGN, SMV PLASTIC MOLDED

LIGHTS, DECALS, & TAGS Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 125



l n_r ILLUSTRATED PARTS LIST

Speed Decal

{ @7.87} { @787}

No

Parts List: Speed Decal

ITEM = PART NO. QTY. | DESCRIPTION
1 35832 1 OPTION, 20 MILE/H DECAL
35833 1 OPTION, 30 KM/H DECAL

LIGHTS, DECALS, & TAGS Dry DuraPlacer 9/ 13/ 14 ton - 40'/ 60' Page 126




t n_r ILLUSTRATED PARTS LIST

fAsT

Fast Ag Solutions

®

4130 Commerce Boulevard
Windom, MN 56101

1-800-772-9279 Toll Free
1-507-427-3861 Voice
1-507-427-3030 Fax

https://fastagsolutions.com/

820069 Dry DuraPlacer 9/ 13/ 14 ton - 40"/ 60' Page 127


https://fastagsolutions.com/

	Warranty Registration
	Warranty Inspection Report
	General Information
	Table of Contents
	TRAILER & FRAME
	Hitch
	Parts List 35600: Hitch

	Trailer Frame, 9-Ton
	Parts List 35846: Trailer Frame, 9-Ton

	Trailer Frame, 13-Ton
	Parts List 35000: Trailer Frame, 13-Ton

	Trailer Frame, 14-Ton
	Parts List 35700: Trailer Frame, 14-Ton


	TOOLBAR & GAUGE WHEELS
	40’ Toolbar (Base)
	Parts List 35201: 40’ Toolbar (Base)

	60’ Toolbar
	Parts List 35580: 60’ Toolbar

	Gauge Wheel Assembly
	Parts List 34995/34996: Gauge Wheel Assembly

	Hub Assembly, 5-Bolt Q736
	Parts List 730003ASSY: Hub Assembly, 5-Bolt Q736

	Strut Linkage Assembly
	Parts List 34865: Strut Linkage Assembly

	Manual Holder Assembly
	Parts List 34752: Manual Holder Assembly


	ROW UNITS
	Strip Freshener Mount, Non-Cab Control
	Parts List 35644: Strip Freshener Mount, Non-Cab Control

	Front Ripple Coulter
	Parts List 35651/35648: Front Ripple Coulter

	Nutrient Pro Coulter
	Parts List 35045: Nutrient Pro Coulter

	Blockage Sensors
	Parts List 35221/35472: Blockage Sensors

	16-Row Strip Freshener with Row Cleaner
	Parts List 35649: 16-Row Strip Freshener with Row Cleaner

	16-Row Strip Freshener with Row Cleaner, Cab Control, Ripple, and Shark Berming or Wave Berming
	Parts List 35645/35694: 16-Row Strip Freshener with Row Cleaner, Cab Control, Ripple, and Shark Berming or Wave Berming

	16-Row Yetter 4000 Nutrient Pro with Dry Fertilizer Tube
	Parts List 35473: 16-Row Yetter 4000 Nutrient Pro with Dry Fertilizer Tube

	24-Row Strip Freshener with Row Cleaner
	Parts List 35650: 24-Row Strip Freshener with Row Cleaner

	24-Row Strip Freshener with Row Cleaner, Cab Control, Ripple, and Shark Berming or Wave Berming
	Parts List 35293/35693: 24-Row Strip Freshener with Row Cleaner, Cab Control, Ripple, and Shark Berming or Wave Berming

	24-Row Yetter 4000 Nutrient Pro with Dry Fertilizer
	Parts List 35220: 24-Row Yetter 4000 Nutrient Pro with Dry Fertilizer


	ROW UNIT CAB CONTROL
	Row Freshener Supply
	Parts List 35645: Row Freshener Supply

	Row Freshener Supply Hoses & Fittings
	Parts List 35293: Row Freshener Supply Hoses & Fittings


	HOPPER DELIVERY SYSTEM
	9-Ton Hopper, Single Bin
	Parts List 35950: 9-Ton Hopper, Single Bin

	13-Ton Hopper, Dual Bin
	Parts List 35292 (35702): 13-Ton Hopper, Dual Bin

	14-Ton Hopper, Dual Bin
	Parts List 35703: 14-Ton Hopper, Dual Bin


	PRODUCT PLUMBING on TOOLBAR
	16-Row Plumbing
	Parts List 35474: 16-Row Plumbing

	24-Row Plumbing
	Parts List 35050: 24-Row Plumbing


	PRODUCT ELECTRICAL COMP.S
	Raven Harnesses & Components
	Parts List: Raven Harnesses & Components

	Control Harness 115-0171-085
	Control Harness 115-0159-856
	Control Harness 115-0171-086
	Raven RCM Rate Controller
	Parts List 35678: Raven RCM Rate Controller

	Greenstar Rate Controller
	Parts List 35679: Greenstar Rate Controller

	Customer Supplied RCM/RC2000
	Parts List 35741: Customer Supplied RCM/RC2000

	Customer Supplied JD Greenstar
	Parts List 35404/35744: Customer Supplied JD Greenstar


	HYDRAULICS
	Hydraulic Diagram
	Hopper Hydraulic Hose & Fittings, 9-Ton
	Parts List 600134: Hopper Hydraulic Hose & Fittings, 9-Ton

	Hopper Hydraulic Hose & Fittings, 13-Ton
	Parts List 600126: Hopper Hydraulic Hose & Fittings, 13-Ton

	Hopper Hydraulic Hose & Fittings, 14-Ton
	Parts List 600133: Hopper Hydraulic Hose & Fittings, 14-Ton

	40’ Toolbar Caps
	Parts List 35581: 40’ Toolbar Caps

	Down Pressure (Kick) Cylinder
	Parts List 35202 (34997): Down Pressure (Kick) Cylinder
	Parts List 600125: Down Pressure (Kick) Cylinder Hoses & Fittings

	Down Pressure Comp Flow Control
	Parts List 35202: Down Pressure Comp Flow Control

	Lift Cylinder & Counterbalance Valve
	Parts List 35202: Lift Cylinder & Counterbalance Valve
	Parts List 600125: Lift Cylinder & Counterbalance Valve, Hoses & Fittings

	Fold Cylinder & Flow Divider
	Parts List 35202: Fold Cylinder & Flow Divider
	Parts List 600125: Fold Cylinder & Flow Divider Hoses & Fittings

	Latch Cylinder
	Parts List 35202 (620105): Latch Cylinder

	Latch Cylinder Hoses & Fittings
	Parts List 600125: Latch Cylinder Hoses & Fittings

	Flip Wing Connection Caps (40’ option)
	Parts List 35581: Flip Wing Connection Caps (40’ option)

	Flip Wing Cylinder
	Parts List 35580: Flip Wing Cylinder
	Parts List 600132: Flip Wing Cylinder Hoses & Fittings

	Row Unit Cab Control Hoses & Fittings
	Parts List 600128: Row Unit Cab Control Hoses & Fittings

	Tongue Cylinder
	Parts List 35600: Front Tongue Cylinder

	Tongue Cylinder Hoses & Fittings
	Parts List 600130: Tongue Cylinder Hoses & Fittings

	Fasse Block
	Parts List 35202: Fasse Block

	Fasse Hydraulic Controls
	Parts List 630056: Fasse Hydraulic Controls

	Fasse Block 12-Pin Electrical Harness
	Parts List: Fasse Block 12-Pin Electrical Harness


	FOLD BOX ELECTRICAL
	Cab Fold Box
	Parts List: Cab Fold Box

	Cab Fold Box Power Harness
	Parts List: Cab Fold Box Power Harness

	Cab Fold Box Electrical Harness
	Parts List: Cab Fold Box Electrical Harness

	Cab Fold Box Electrical Wiring Diagram
	Parts List: Cab Fold Box Electrical Wiring Diagram

	Cab Fold Box Operation & Pinout
	Parts List: Cab Fold Box Operation & Pinout


	TRAILER AXLES, TIRES, & TRACKS
	Axle Spacer 4”
	Parts List 26756: Axle Spacer 4”

	Rigid Axle for Singles
	Parts List 35037: Rigid Axle for Singles

	Rigid Axle for Tracks
	Parts List 35215: Rigid Axle for Tracks

	Adjustable Track Axle, 80”-132”
	Parts List 26742: Adjustable Track Axle, 80”-132”

	Hub Assembly, 25k, 10-Bolt Q981
	Parts List 730086: Hub Assembly, 25k, 10-Bolt Q981

	480/80R50 Singles
	Parts List 26749: 480/80R50 Singles

	580/85R42 Singles
	Parts List 35684/35685: 580/85R42 Singles

	380/90R46 Duals
	Parts List 26750/26877: 380/90R46 Duals

	380/90R54 Duals
	Parts List 26751/26878: 380/90R54 Duals

	18” Camso Tracks
	Parts List 700212: 18” Camso Tracks

	25” Camso Tracks
	Parts List 700211: 25” Camso Tracks


	LIGHTS, DECALS, & TAGS
	Standard Decals
	Parts List 35746: Standard Decals

	Frame Lighting & Marking
	Parts List 35038: Frame Lighting & Marking

	Toolbar Decals
	Parts List 35315, 35580, 35702, 35703: Toolbar Decals

	Slow-Moving-Vehicle Sign Assembly
	Parts List 90SASMVWOSIS: Slow-Moving-Vehicle Sign Assembly

	Speed Decal
	Parts List: Speed Decal



